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Notes for using this parts book

1. This book was prepared based on information available in June 2019.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification. For details, refer to the parts list.
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A1. H11&EE4 / MACHINE BODY

ZHEE [ ZaEe | HE = BN R TE Part Name
1 SB7932101 | 4 [#%& CASTER
2 |S58636001 | 16 [#2#%(dr#E)M8X30 BOLT SOCKET (S/P WASHER)M8X30
3  |SB7933001| 6 [JAzMR LEVELING PAD
4 [SB8050001 | 2 |MIZEU SIDE COVER U
5 (062061016 | 21 [4#2%T M6X10 SCREW PAN M6X10
6 |SB8194101| 10 |[MzEZzE SIDE COVER BRACKET
7 |S47269001 | 20 [#2$%(EEE) MEX20 BOLT SOCKET (S/P WASHER)M6X20
8 |SB8051201 | 1 |[MIZD-L SIDE COVER D-L
9 |060401016 | 19 [4#2%T M4X10 SCREW BIND M4X10
10 |[SB8052101 | 1 |MZDR SIDE COVER D-R
11 060401016 | 19 [4#2%T M4X10 SCREW BIND M4X10
12 [SB8017101 | 1 |[YBZ%xE= Y MOTOR COVER
13 |0A5401006 | 2 [424T(HEE) M4X10DB SCREW PAN (S/P WASHER) M4X10
14 |SB8240001 | 4 [tE4EEM4 FRAME NUT M4
15  |0A5401006 | 4 [424T(F5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
16 [SB8121101 | 1 |E@EHK FACE PLATE
17 |062061016 | 4 [4#2%T M6X10 SCREW PAN M6X10
18 (104450101 3 |BEES RUBBER CAP, 8
19 |SB8123001 | 1 [tEtAEIAH NEEDLE COOLER ASSY
20 [SB8122101 | 1 |#lst4AIEEE NEEDLE COOLER BRACKET
21  |SB8124001 | 1 |A4#ImEK COOLER NOZZLE
22 1021060306 | 1 |42 M6 NUT 3 M6
23  |S55479001 | 2 |WEFR(FEE]) M4X8 BOLT SOCKET (S/P WASHER) M4X8
24 |SB8125001 | 1 |H&HFBHIPE THREAD TAKE-UP COVER
25 1062501016 | 1 [|42£T M5X10 SCREW PAN M5X10
26 |SB8126001 | 1 |§t#FZez= NEEDLE BASE COVER
27 |062501016 | 6 [4#Z£T M5X10 SCREW PAN M5X10
28 |SA8532001 | 1 |DCRUELEH DC-FAN MOTOR ASSY
29 [SA8694001 | 1 |RERIER FAN BRACKET
30 |0A5403006 | 4 |#Z4T(H#F]) M4X30DB SCREW PAN (S/P WASHER) M4X30
31 |S55481001 | 2 |42 (M) M4X12 BOLT SOCKET (S/P WASHER)M4X12
32 |SB8521001 | 1 [|$PHER#RZEH EYE GUARD ASSY
33 [143966001 1 [PERER EYE GUARD
34 |SB8520001 | 1 [#PHR#RZZE EYE GUARD BRACKET
35 |SB3847001 | 2 |FE&E M3 WASHER_PLAIN_M_3
36 |018300636 | 2 |#E#: M3X6 BOLT SOCKET M3X6
37 |S55479001 | 1 |#2¥(H#FE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
38 |SA9957001 | 1 |E&4RiE INJURY MARK
39 |SA9957001 | 2 |E&4RiE INJURY MARK
40 [SA9957001 | 2 |E44riE INJURY MARK
41 |SA9826001 | 1 [BIEEEHRE LABEL CAUTION
42 |SB8760001 | 1 |&isk#rid ARROW MARK
43 |SB8435101 | 10 M43 CKS-13-H CORD CLAMP CKS-20-H
44 |SB8110101 | 1 [FEauz BELLOW U COVER
45 |0A4501206 | 4 [424T(FEE) M5X12 SCREW PAN (S/P WASHER) M5X12
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A2. H{EER4 / MACHINE BODY

Be | EHGEFS [ #E SEHERT Part Name

2 |SB8254101| 2 [#174040-480 FRAME 4040-480

3  |SB8278001 | 4 [#N&EXZEA FRAME BRACKET A

4 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5

5 |S55485001 | 8 [4Z#4(HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
6 |SB8255001 | 2 [#1754040-760 FRAME 4040-760

7 |SB8279001 | 2 [#&EX2EB FRAME BRACKET B

8 |SB8241101| 8 [HEEE M5 FRAME NUT M5

9 |S55487001 | 8 |42 (HHELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
10 |SB8257101 | 2 |#1554040-615-45 FRAME 4040-615-45

11 |SB8280001 | 2 |[#l3EFKZEC FRAME BRACKET C

12 |SB8241101| 8 [HEEE M5 FRAME NUT M5

13 [S55487001 | 8 |42 (HELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
14 |SB8281001 | 2 [#&x2ZeD FRAME BRACKET D

15 |SB8241101| 8 [HEEE M5 FRAME NUT M5

16 [S55487001 | 8 |42 (HHELE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
17 |SB8279001 | 2 [|#l&%2eEB FRAME BRACKET B

18 |SB8241101| 8 [HEEE M5 FRAME NUT M5

19 [S55485001 | 8 [42#4(HHE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
20 [SB8290101 | 8 |iHENHRZZEF AUXILIARY PLATE BRACKET F

21 |SB8241101 | 32 |Hl=E#H M5 FRAME NUT M5

22 [S55487001 | 32 [4Z#% (% FE]) M5X16 BOLT SOCKET (S/P WASHER)M5X16
23 [SB8260001 | 2 |#H17Ez2040 FRAME CAP 2040

24 [SB8261001 | 2 |Hl7z=4040 FRAME CAP 4040

25 [SB8282001 | 4 |#R48X40X4 PLATE 48X40X4

26 |SB8241101 | 16 |Hl=E#2H M5 FRAME NUT M5

27 [S55485001 | 16 |4Z% (% & FE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
33 |SB8262101 | 4 |mE&HE FLAT HINGE

34 |S55479001 | 8 |HE¥p(HEFE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
35 021400306 | 8 |Nfmu2H w4 NUT 3 M4

36 |SB8264001 | 2 |FiF HANDLE

37 |S55485001 | 4 |42 (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
38 |SB8240001 | 8 |#l =12 EM4 FRAME NUT M4

39 |S55479001 | 8 |WE¥p (i) M4XS BOLT SOCKET (S/P WASHER) M4X8
40 |SB8288001 | 4 [#r87X25X5 PLATE 87X25X5

41 |SB8240001 | 8 [HE4EEM4 FRAME NUT M4

42 |S55481001 | 8 [4Z4(F5HE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
43 |SB8263101 | 4 |®iAH3In MAGNET CATCH

44 1018300836 | 8 [iZ1& M3X8 BOLT SOCKET M3X8

45 |SB8175101 | 1 [BUZEFFXEH FRONT COVER SWITCH ASSY

46 |0A5301605 | 4 [424T(H5EE) M3X16DB SCREW PAN (S/P WASHER) M3X16
47 |SB8289001 | 4 [ZEMmKE# RUBBER CUSHION

48 |SB8240001 | 8 [HE4EEM4 FRAME NUT M4

49 |S55481001 | 8 [4Z4(F5HE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
50 |S58636001 | 16 |#Z#2 (% E)MSX30 BOLT SOCKET (S/P WASHER)M8X30
51 |SB8021101 | 2 |#1552040-548 FRAME 2040-548

53 |SB8278001 | 4 |#lEZZEA FRAME BRACKET A

54 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5

55 |S55485001 | 8 |WZ¥p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
56 |SB8253101 | 2 |#1554040-240 FRAME 4040-240

57 |SB8279001 | 2 |MlEZEB FRAME BRACKET B

58 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5

59 |S55485001 | 8 |WZ¥p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
60 |SB8291001 | 4 |#BItR=ZZER AUXILIARY PLATE BRACKET R

61 |SB8241101 | 16 |HlE48E M5 FRAME NUT M5

62 [S55485001 | 16 [4Z244 (7 [B]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
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A2. H{EER4 / MACHINE BODY

sRE | FHHEFES [ HE SR Part Name
63 |SB8250101 | 2 [#1552040-215 FRAME 2040-212
64 |SB8279001 | 2 |HlEXZZEB FRAME BRACKET B
65 |SB8241101| 8 |HlFEHEHE M5 FRAME NUT M5
66 |S55485001 | 8 |WE¥p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
67 |SB8291001 | 2 |4#BItRZZER AUXILIARY PLATE BRACKET R
68 |SB8241101 | 8 |HlFEHEHE M5 FRAME NUT M5
69 |S55485001 | 8 |WE¥p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
70 |S58636001 | 12 |#Z#2 (% E)MSX30 BOLT SOCKET (S/P WASHER)M8X30
71 |SB9427001 | 2 |#iA#A MAGNET CATCH
72 |S55479001 | 4 |#E¥(HEFE]) M4XS BOLT SOCKET (S/P WASHER) M4X8
73  |SB8240001 | 4 |# =12 EM4 FRAME NUT M4
74 |SB9584001 | 2 |®ESkZ R4 MAGNET BRACKET ASSY
75 |SB9419001 | 1 |’EgkZZe MAGNET BRACKET
76 |SB9426001 | 2 |wmitR12 MAGNET12
77 1021300103 | 2 |NFIEE M3 NUT, 1 M3
78 |S55484001 | 4 |#2¥ () M5X10 BOLT SOCKET (S/P WASHER)M5X10
79 |SB8241101 | 4 |HlFEHEHE M5 FRAME NUT M5
83 |SB8192201 | 2 |&4HEsEEEH Y CABLE BEAR BRACKET
84 |S55485001 | 4 |HZ¥#p (L) M5X12 BOLT SOCKET (S/P WASHER)M5X12
85 |SB8241101 | 4 |HlFEHEHE M5 FRAME NUT M5
86 |S55477001 | 4 |42¥%(H5#AFE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
<AF—MHO> <For General export>
87 |SB9272201 | 1 |#B{E@RLZEZeAH PANEL SETTING PLATE ASSY
88 |SB8253001 | 1 |#1554040-240 FRAME 4040-240
89 |SB8261001 | 2 |Hl7Ez4040 FRAME CAP 4040
90 |[SB8279001 | 2 |MlEXZZEB FRAME BRACKET B
91 |SB8241101 | 4 |HlFEHEE M5 FRAME NUT M5
92 |S55487001 | 4 |42#%(H5#AFE) M5X16 BOLT SOCKET (S/P WASHER)M5X16
93 |SB8173001 | 1 |#B{E@ZL2Ese PANEL SETTING PLATE
94 |SB8241101 | 4 |HlFEHEE M5 FRAME NUT M5
95 |SA4677201 | 4 |#MERERZE W AUXILIARY PLATE CUSHION
96 |S55485001 | 4 |H2¥#p (i) M5X12 BOLT SOCKET (S/P WASHER)M5X12
<FFRRM> <For Europe>
97 |SB9306201 | 1 |#R{E@R L2 EZeHH PANEL SETTING PLATE ASSY
98 |SB8253101 | 1 |#1554040-240 FRAME 4040-240
99 |SB8261001 | 2 |Hl7Ez=4040 FRAME CAP 4040
100 |SB8279001 | 2 |#HlEZEB FRAME BRACKET B
101 |SB8241101 | 4 |HlFEHEHE M5 FRAME NUT M5
102 |S55487001 | 4 |42#% () M5X16 BOLT SOCKET (S/P WASHER)M5X16
103 |SB8173001 | 1 |#{E@Z%2ELe PANEL SETTING PLATE
104 |SB8241101 | 4 |HlFEHEHE M5 FRAME NUT M5
105 |SB9206001 | 1 |#B{EREEAM PANEL BASE ASSY
106 |SB3849001| 4 |F&E M5 WASHER_PLAIN_M_5
107 |018502032 | 4 |#24& M5X20 BOLT SOCKET M5X20
108 |[SB9183001 | 1 |tRFLH2EEM4 PLATE NUT M4
109 |SA4677201 | 4 |#MERtRZE AUXILIARY PLATE CUSHION
110 |S55482001 | 4 |42 (i) M4X14 BOLT SOCKET (S/P WASHER)M4X14
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A2. H{EER4 / MACHINE BODY

ZRE | SahES | BE
1+ SB8251001 4
28+ |[SB8258001 6
29+ |[SB8240001 18
31+ |SB7957001 59
32+ |SB8529001 2
52+ |SB8268001 1
30+ |SB8304101 1
80+ |SB8305101 1
81+ |SB9579001 1
82+ |SB9580001 1
1+ SB8252001 4
28+ |[SB8259001 6
29+ |[SB8240001 | 20
31+ |SB7957001 71
32+ |SB8287001 2
52+ |SB8267001 1
30+ |SB8293101 1
80+ |SB8294101 1
81+ |SB9581001 1
82+ |SB9582001 1

48 B AR MR-365H4A 14

_ = LR Part Name
<FFBAS360H> <For BAS360H>

#1752040-760 FRAME 2040-760

175 42 £676-M4 FRAME NUT 676-M4

W 7= 12 M4 FRAME NUT M4

B2 M4X8 LOW HEAD BOLT SOCKET M4X8
BI 2360 FRONT COVER 360

#1752020-760 FRAME 2020-760

48 B4R F-360H AUXILIARY PLATE F-360H

i B R-360H AUXILIARY PLATE R-360H

15 B MF-360HZE 14 AUXILIARY PLATE MF-360H ASSY
48 B AR MR-360HZA 4 AUXILIARY PLATE MR-360H ASSY
< FBAS365H> <For BAS365H>

#1.552040-960 FRAME 2040-960

1 75 48 £:840-M4 FRAME NUT 840-M4

W 7= 12 M4 FRAME NUT M4

B2 M4X8 LOW HEAD BOLT SOCKET M4X8
B2 36520 14 FRONT COVER 365

#1.552020-960 FRAME 2020-960

i B AR F-365H AUXILIARY PLATE F-365H

i B R-365H AUXILIARY PLATE R-365H

15 B MF-365HZE 14 AUXILIARY PLATE MF-365H ASSY

AUXILIARY PLATE MR-365H ASSY
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A3. H11&ZF4 / MACHINE BODY

Be | EHGEFS [ #E SEHERT Part Name

1 SB8284101 | 1 |FzhFx4AH HAND SWITCH ASSY

2 |SB8285201 | 2 [FzhFFEZZE HAND SWITCH BRACKET

3 |SB8519101 | 1 [FohFFXELA N HAND SWITCH HARNESS ASSY

4 [SB8028101 | 2 |BILEFxETFLAH STOP SWITCH HARNESS ASSY

5 |SA5810001 | 4 |[&EZE235 RUBBER CAP, 23.5

6 |SB8240001 | 4 [(WEEEM4 FRAME NUT M4

7 |S55479001 | 4 |42 (HEE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
8 |525567000 | 1 |[HEZ3k#8 CORD HOLDER #8

9 |SB8240001 | 1 [WEEEM4 FRAME NUT M4

10 [S55479001 | 1 |42 (FHE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
11 [S50274001 | 2 |EfLtR LEVER STOPPER

12 |SB8240001 | 2 [tE4EEM4 FRAME NUT M4

13 [S55479001 | 2 (4242 (FHE]) M4X8 BOLT SOCKET (S/P WASHER) M4X8
14 [S10243000 | 2 |3 NK-3N CORD HOLDER:NK-3N

15 [S55479001 | 2 (422 (FHE]) M4X8 BOLT SOCKET (S/P WASHER) M4X8
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B. IXzhEH3E E / DRIVING SHAFT MECHANISM

= \

e | FHHEFES [ HE SEHERT Part Name

1 SB0752201 | 1 [&FALiA430)4AH MOTOR 430 SUPPLY

2 (018501636 | 4 [4#24& M5X16 BOLT SOCKET M5X16

3 |SB8037001 | 1 |E#H#0014814 PULLEY 001 ASSY

4 1S23651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6

6 |[SB8127001 | 2 |shA&ELABH BEARING HOUSING L ASSY

7 |SB8128001 | 2 |#hA&EEL BEARING HOUSING L

8 |SB8135001 | 2 |[iRBYZAEHE45-34 SPRING WASHER 45-34

9 |SB8079001 | 2 [#h7&7005 BALL BEARING 7005

10 |SB8131001 | 2 |sdis&pEzE BEARING HOUSING PLATE

11 [018401036 | 8 [#24& M4X10 BOLT SOCKET M4X10

12 |S58636001 | 12 [#2#% (L E)M8X30 BOLT SOCKET (S/P WASHER)M8X30

13 |SB8137001 | 2 |&%E30-25-16 COLLAR 30-25-16

14 |SB8132001 | 2 |EI#H#60024A 1 PULLEY 002 ASSY

15 |SA2378001| 4 [&E 48 SPACER,4.8

16 |S23651001 | 4 |[ElE484£T M6X6 SET SCREW SOCKET (FT) M6X6

17 |SB8138101| 2 |[#[30-10.2-5 WASHER 30-10.2-5

18 021100202 | 2 [#F M10 NUT 2 M10

19 [SB8129001 | 2 |47 EERZA# BEARING HOUSING R ASSY

20 |SB8130001 | 2 |&m&JER BEARING HOUSING R

21 |SB8135001 | 4 |iKAUHERE45-34 SPRING WASHER 45-34

22 [SB3444001 | 4 |BkiH&6082Z BALL BEARING 608ZZ

23 |SB8131001 | 2 |[dhiA&fE= BEARING HOUSING PLATE

24 |018401036 | 8 [#Z#& M4X10 BOLT SOCKET M4X10

25 [S58636001 | 12 [4Z#% (% #FE)M8X30 BOLT SOCKET (S/P WASHER)M8X30

26 |SB8136001 | 2 |&E30-25-28 COLLAR 30-25-28

27 [SB8138101| 2 |#[]30-10.2-5 WASHER 30-10.2-5

28 (021100202 | 2 [|#2H M10 NUT 2 M10

29 [SA6820001 | 1 [|kAHREHEHAH TENSION PULLEY ASSY

30 |SA6821001| 1 [KARE TENSION PULLEY COLLER

31 |SB1485001 | 2 |47 600422 BALL BEARING 600427

32 (048200142 | 1 |&hFE#4E C20 RETAINING RING EXTERNAL C20

33 |018084036 | 1 |#4& M8X40 BOLT SOCKET M8X40

34 |SB8140001 | 2 |=#:iAH IDLER PULLEY ASSY

35 |SB8120001 | 2 |=## IDLER PULLEY

36 (048220242 | 4 |FLFE¥4E C22 RETAINING RING INTERNAL C22

37 |SB3444001 | 4 |Bkimi&608 BALL BEARING 608

38 |SB4857001| 2 |BE COLLAR

39 |018084036 | 2 |#f&: M8X40 BOLT SOCKET M8X40

40 |SB8078001 | 1 |Rz#51400 BELT 1400

41 |S47269001 | 5 |42 (F5HE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20

42 |S47269001 | 6 [4Z4(F5EE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20

43 |SB9428001 | 2 |#EEFH SPLINE PULLEY

44 1018062536 | 4 [4Z#& M6X25 BOLT SOCKET M6X25

45 1021060206 | 4 |AfaiZE M6 NUT 2 M6
<FJFBAS360H> <For BAS360H>

5+ [SB8244001 | 2 |#E&H500 ROTARY BALL SPLINE 500
<FIFBAS365H> <For BAS365H>

5+ [SB8080001 | 2 |E&H700 ROTARY BALL SPLINE 700
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C1. EHiFn$t#3£E / UPPER SHAFT NEEDLE BAR MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 SB8070001 | 1 |MiAIHEZHMA BALL BEARING BUSH ASSY
2 |SB8049001 | 1 [HAMWE BALL BEARING BUSH
3 |SB1484001 | 1 |#h7& 6004 BALL BEARING 6004
4 1S23651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6
5 |sSB8071101| 1 |[Fi#t HAND PULLEY
6 |[S55481001 | 3 |42 (FHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
7 |SB8044001 | 1 |LEihéAH UPPER SHAFT ASSY
8 |SB8045001 | 1 [LZ UPPER SHAFT
9 |SB8047001 | 1 |#kskihimGAHL THREAD TAKE-UP CRANK G ASSY
10 [SB8046001 | 1 |HkZphiFG THREAD TAKE-UP CRANK G
11 |SB1484001 | 1 [4h7A& 6004 BALL BEARING 6004
12 |SB1485001 | 1 [4h7& 6004 BALL BEARING 6004
13 [S23651001 | 3 |EEHZ4T M6X6 SET SCREW SOCKET (FT) M6X6
14 |S25235001 | 1 [4#84T M8 SCREW M8
15 S23651001 | 1 |ElEH2£T M6X6 SET SCREW SOCKET (FT) M6X6
16 |SB8048001 | 1 [Ffrir BALANCER
17 1S23651001 | 2 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
18 |SB8037001 | 1 |EIF#001484 PULLEY 001 ASSY
19 [S23651001 | 2 |ElE4E4£T M6X6 SET SCREW SOCKET (FT) M6X6
20 |SB8011001 | 1 |H&#E505 BELT 505
21 (110367001 1 |28 WASHER, PLAIN SPECIAL 8
22 |SB8111001 | 1 |[§t#FeuA NEEDLE BAR CRANK
23  |SB8109001 | 1 |Hk&+FEHG THREAD TAKE-UP LEVER ASSY
24 |SB3949001 | 1 |BkEh7A&624T BALL BEARING 624T
25 [SB3950001 | 2 |BkidA&698 BALL BEARING 698
26 |021300306 | 1 [|#Z& M3 NUT 3 M3
27 |SB6735001 | 1 |&E SET SCREW COLLAR
28 (012500536 | 2 [#2%T M5X5 SET SCREW SOCKET (FT) M5X5
29 |SB6729101 | 1 |Hk&AFiELhDLAY THREAD TAKE-UP S-SHAFT D ASSY
30 |SB6730001 | 1 |Bk&k+FiEHHD THREAD TAKE-UP SUPPORT SHAFT D
31 |062500616 | 1 |#Z5T M5X6 SCREW PAN M5X6
32 028050246 | 1 [3HEHE 25 WASHER SPRING 2-5
33 |SB6734001 | 1 |&EmBE9 THRUST WASHER 9
34 048090142 1 |HAEE C9 RETAINING RING EXTERNAL C9
35 |012500536 | 1 [#24T M5X5 SET SCREW SOCKET (FT) M5X5
36 |012060636 | 2 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
37 |SB1034101 | 1 |$HHREFAH NEEDLE BAR CONNECTING ROD ASSY
38 |SB0989001 | 2 |Ekih&687 BALL BEARING 687
39 |SA2422001 | 1 |4#24T SM3.57-40X6L SCREW, SM3.57L
40 [SB8112001 | 1 [BHEMmE SLIDE BLOCK GUIDE
41 (018401036 | 2 [4Z4E M4X10 BOLT SOCKET M4X10
42 |SA3488001 | 1 [iBtk SLIDE BLOCK
43 |SB8114001 | 1 |£t#D NEEDLE BAR D
44 |SB8113001 | 1 [§t4F4EsLDAEK NEEDLE BAR CLAMP D ASSY
45 (018401036 | 1 [4Z4& M4X10 BOLT SOCKET M4X10
46 |SA3223001 | 1 [¢t4FEHEU NEEDLE BAR BUSH U
47 (012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
48 |SA3224101 | 1 |$#t#F3HED NEEDLE BAR BUSH D
49 (012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
50 1 |¥l§t DPX17 NEEDLE, DPX17
51 |SB8206001 | 1 |DCRIEZIEER DC FAN SETTING PLATE
52 |SB8205101| 1 |DCKE DC FAN
53 |SB3847001 | 4 |FE&E M3 WASHER_PLAIN_M_3
54 028030246 | 4 [|HETE 23 WASHER SPRING 2-3
55 1018303036 | 4 |#8#:3X30 BOLT SOCKET M3X30
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C1. EHiFn$t#3£E / UPPER SHAFT NEEDLE BAR MECHANISM

sRE | FHHEFES [ HE SEHERT Part Name
56 [S55485001 | 2 [#Z#%(EHEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
57 |525567000 | 3 |BZE#8 CORD HOLDER #8
58 |0A5401006 | 3 |#Z4T(H#[B]) M4X10DB SCREW PAN (S/P WASHER) M4X10
59 |SA1394101 | 1 |#&3U3 CORD HOLDER U3
60 |0A5401006 | 1 |#24T(H#F]) M4X10DB SCREW PAN (S/P WASHER) M4X10
61 |104821001 4 |#BEE105 RUBBER CAP, 10.5
62 525664000 | 2 |HmZE#6 CORD HOLDER #6
63 |0A5401006 | 2 |#24£T(H#F]) M4X10DB SCREW PAN (S/P WASHER) M4X10
64 |SB8087001 | 1 |[#£3L006 JOINT 006
65 |0A5301605 | 2 |#24T(H#F) M3X16DB SCREW PAN (S/P WASHER) M3X16
66 |SA7131001 | 1 |2 4X2.5-150 AIR TUBE 4X2.5-150
67 |SA5681001 | 1 |2 4X2.5-24 AIR TUBE 4X2.5-24
68 |SB8093001 | 1 [#£3L005 JOINT 005
69 |SB8315001 | 1 |mWEE3-2550 FLAT TUBE 3-2550




C2. tHFN$H#F2EE / UPPER SHAFT AND NEEDLE BAR MECHANISM

BAS-360H/365H-123



C2. LEhFNEt#F2EE / UPPER SHAFT NEEDLE BAR MECHANISM
e | FHHEFES [ HE SEHERT Part Name
1 SB8115001 | 2 |[§t#FZER% 24 NEEDLE BAR BASE R BRACKET
2 |018501636 | 7 [4E#&: M5X16 BOLT SOCKET M5X16
3  |SB8116101 | 1 |[F#&ExZzEL CONNECTING BRACKET L
4 (018501636 | 6 |#E#& M5X16 BOLT SOCKET M5X16
5 |SB8117101| 1 [F#&EXZZER CONNECTING BRACKET R
6 (018501636 | 6 [#E#& M5X16 BOLT SOCKET M5X16
7 |SC0083001| 1 |EH#003484 PULLEY 003 ASSY
8 (018062036 | 6 [#E#& M6X20 BOLT SOCKET M6X20
9 |SB8118001 | 1 [|=#&ZRAEH IDLER BRACKET ASSY
10 |SB8119001 | 1 [=#xZE IDLER BRACKET
11  |SB8140001 | 1 [|=%®#AM IDLER PULLEY ASSY
12 [SB8120001 | 1 |=#:#t IDLER PULLEY
13 |048220242 | 2 |FLAA#4E Cc22 RETAINING RING INTERNAL C22
14 |SB3444001 | 2 |BkihA&608 BALL BEARING 608
15 |SB5104001 | 1 |Z#:itiH IDLER SHAFT
16 |048080142 | 1 |&fH#4E C8 RETAINING RING EXTERNAL C8
17 |012060636 | 2 [4Z%T M6X6 SET SCREW SOCKET (FT) M6X6
18 |S47269001 | 2 [#B#2(EEE) M6X20 BOLT SOCKET (S/P WASHER)M6X20
19 [SB8020001 | 1 [#k4R CONNECTOR PLATE
20 |S55485001 | 3 [4B4%(FEB]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
21 (018061636 | 4 |#Z#: M6X16 BOLT SOCKET M6X16
22 [SB7960001 | 2 |HW&RIER BELT HOLDER
23 [S55481001 | 8 |42 (M) M4X12 BOLT SOCKET (S/P WASHER)M4X12
25 [S55485001 | 8 |42 (H5EF]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
26 |SB4096001 | 8 |E3Zk3k #12 CORD HOLDER #12
27 |[0A5401006 | 1 |#Z2$T(H5#FE]) M4X10DB SCREW PAN (S/P WASHER) M4X10
28 |S55485001 | 3 [4B$%(FEB]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
29 |SB8241001 | 3 |[#l=4#EHE M5 FRAME NUT M5
30 [S55485001 | 3 |#Z#%(HEEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
31 |525567000 1 |4k #8 CORD HOLDER #8
32  |S55485001 1 |82 (F ) M5X12 BOLT SOCKET (S/P WASHER)M5X12
33 |SB4155001 | 1 |43k BAND
34 |SB7977001 | 1 |DT/PM-IN¥E4: DT/PM-IN HARNESS
35 |SB7980001 | 1 |DT-OUT#E%Z: DT-OUT HARNESS
36 |SB7981001 | 1 |PM-OUT#E%: PM-OUT HARNESS
37 |SB7979001 | 1 |PMENC-IN¥E4 PM ENC-IN HARNESS
38 |SB7984001 | 1 |PMENC-OUT#:%: PM ENC-OUT HARNESS
39 |SB7978001 | 1 |TB/FAN-IN¥%%k TB/FAN-IN HARNESS
40 |SB7982001 | 1 |[TB-OUTH:%: TB-OUT HARNESS
41 |SB7983001 | 1 |[FAN-OUT#:%: FAN-OUT HARNESS
< FBAS360H> <For BAS360H>
24+ |SB8075001 | 1 |Zk45#e$%500 CABLE BEAR 500
< FBAS365H> <For BAS365H>
24+ |SB8076001 | 1 |Zk45#e$%700 CABLE BEAR 700
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D1.;3x#13EH / FEED MECHANISM
SHRE | FHhFS [HE | SEHERT Part Name
3 |SB5650001 | 2 [#E COLLAR
4 (018062036 | 2 [4#24& M6X20 BOLT SOCKET M6X20
5 (026100232 | 24 [FE®E 10 WASHER PLAIN M 10
6 |018103532 | 24 [#24£10X35 BOLT SOCKET M10X35
7 |SB8166001 | 1 [X{ERuEEZ%ElR X SENSOR PLATE
8 |S55481001 | 2 |42 (HHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
9 |SB6870101 | 1 [XYE&SBNSEAAHE XY H-POSITION SENSOR L ASSY
10 [062300816 | 1 [42£T M3X8 SCREW PAN M3X8
13 (026100232 | 16 [F#H[E 10 WASHER PLAIN M 10
14 (018103532 | 16 [#24£10X35 BOLT SOCKET M10X35
16 |SB8147001 | 2 |AH#FZEX-L PULLEY BRACKET X-L
17 1021100202 | 4 [#28 M10 NUT 2 M10
18 |SB8256101 | 4 [#24£10X70 BOLT SOCKET M10X70
19 |SA7520001 | 4 |#h7% 6904 BALL BEARING 6904
20 [SB8148001 | 2 |E$H#0044A4 PULLEY 004 ASSY
21 |012060636 | 4 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
22 |SB8152001 | 2 |%Hh20X88 SHAFT 20X88
23 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
24 (021100202 | 8 [|4EHF M10 NUT 2 M10
25 [SB8156001 | 1 |XIRZNiE#SZEH X DRIVE GEAR ASSY
26 |SB8155001 | 2 |EH#ZZEXR PULLEY BRACKET X-R
27 [SA7520001 | 4 |Hh7& 6904 BALL BEARING 6904
28 [SB8148001 | 2 |E$H#0044A4 PULLEY 004 ASSY
29 [SB8153001 | 2 |#26X6X64 KEY 6X6X64
30 |012060636 | 4 [48£T M6X6 SET SCREW SOCKET (FT) M6X6
31 |SB8158001 | 1 |5%#M1.5-88 GEAR M1.5-88
32 |SB8153001 | 1 |$#6X6X64 KEY 6X6X64
33 |012060636 | 4 [42£T M6X6 SET SCREW SOCKET (FT) M6X6
34 |SB8157001 | 1 |X3Ezhid X DRIVE SHAFT
35 |018062036 | 8 | M6X20 BOLT SOCKET M6X20
36 |SB8162001 | 1 |XBiAEEEAM X MOTOR BRACKET ASSY
37 |SB8163001 | 1 |XBiAERE X MOTOR BRACKET
38 |SA8599001 | 1 |4 6201 BALL BEARING 6201
39 |SB8159001 | 1 |BkifiEikZE4EML34H PULSE MOTOR ML34H ASSY
40 [SB8164001 | 1 [i&H#M1.5-24 GEAR M1.5-24
41 |SB8165001 | 1 [##5X5X35 KEY 5X5X35
42 1012500536 | 2 [424T M5X5 SET SCREW SOCKET (FT) M5X5
43 1018062036 | 4 [4Z#& M6X20 BOLT SOCKET M6X20
44 |S58636001 | 3 [4Z4(H5HE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
45 |SB8317001 | 2 |YiEL K BM@S Y BELLOW GUIDE S
46 |SB7957001 | 10 [#24&M4X8 LOW HEAD BOLT SOCKET M4X8
47 |SB8316001 | 2 |HZogEfE SUPPORT BRACKET
48 |S47270001 | 10 (4244 (EEE) MEX30 BOLT SOCKET (S/P WASHER)M6X30
<FJFBAS360H> <For BAS360H>
1+ |SB8088001 | 2 [£[=1880 GUIDE 880
2+ (018062036 | 30 [#Z#& M6X20 BOLT SOCKET M6X20
11+ |SB8243001 | 2 |5[31020 GUIDE 1020
12+ (018062036 | 34 [i2+% M6X20 BOLT SOCKET M6X20
15+ |SB8086001 | 2 |Rz#52495 BELT 2495
< FBAS365H> <For BAS365H>
1+ |SB8074001 | 2 [S[m1060 GUIDE 1060
2+ (018062036 | 36 [#Z#: M6X20 BOLT SOCKET M6X20
11+ |SB8081001 | 2 |5[31260 GUIDE 1260
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D1.3%x#}3£ & / FEED MECHANISM

ZHEE [ZafEe | HE = BN R TE Part Name
12+ 018062036 | 42 |42 M6X20 BOLT SOCKET M6X20
15+ |SB8082001 2 |E#2910 BELT 2910
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D2.3%#%EE / FEED MECHANISM
s | THHFS | ¥ SEHE R Part Name
1 |SB8171201 | 1 |XEghetmLZaf X BELLOW L ASSY
2 [SB8167201| 1 |xEERE4RL X BELLOW L
3 [SB8169001 | 1 |XEERE#RLLEL X BELLOW BRACKET L
4 |SB8492001 | 1 |[k#hE=0612 DRY BUSH 0612
5 |SB8493001| 1 |w#ZE0712 DRY BUSH 0712
6 (018501636 | 5 |#Z#& M5X16 BOLT SOCKET M5X16
7 [S47269001 | 3 |iZe(H5HE) MEX20 BOLT SOCKET (S/P WASHER)M6X20
8 [SB8172201| 1 |XEERERRAH X BELLOW R ASSY
9 |[sB8168201| 1 |x#:EEtRR X BELLOW R
10 |SB8170001 | 1 [XdmpE#R&ZER X BELLOW BRACKET R
11 |SB8493001 | 1 |tZ0712 DRY BUSH 0712
12 |SB8492001 | 1 |tHZ0612 DRY BUSH 0612
13 (018501636 | 5 |#Z# M5X16 BOLT SOCKET M5X16
14 |S47269001 | 3 [hZ#4 (5 EFE) M6X20 BOLT SOCKET (S/P WASHER)M6X20
16 (021060306 | 2 [FmigfE M6 NUT 3 M6
17 |SB8239001 | 4 |#ZHM6 FLANGED NUT M6
<FATBAS360H> <For BAS360H>

15+ |SB8178001 | 2 ([X®EE4RZH500

15+ |SB8177001 | 2 [X®#pEE4RzZH700

<FJ-TBAS365H>

X BELLOW SHAFT 500

<For BAS365H>
X BELLOW SHAFT 700
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D3.3X#}%EE / FEED MECHANISM
ZHE S5 s | BE ] EHEAR Part Name
1 |SB8187001 | 1 |Y-Sx[o) & EE400L Y GUIDE BASE 400 L
2 (018062036 | 14 |#2#& M6X20 BOLT SOCKET M6X20
3 |SB8088001| 2 |[E[m880 GUIDE 880
4 |018062036 | 28 |#2#& M6X20 BOLT SOCKET M6X20
5 |SB5650001 | 2 |#4E COLLAR
6 (018062036 | 2 |#Z#& M6X20 BOLT SOCKET M6X20
7 [SB8200001 | 1 |Yig4r K ErmB400L Y BELLOW GUIDE B 400 L
8 [SB8201001 | 1 |Yif4 B E151B400R Y BELLOW GUIDE B 400 R
9 (55485001 | 14 |#Be(HEHLE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
10 |SB8202001 | 2 |ViE&I K EmUF Y BELLOW GUIDE U F
11 |S55479001 | 4 |4B¥e(HEFE) MAX8 BOLT SOCKET (S/P WASHER) M4X8
12 |SB9583001 | 2 |Yik4r K EmUM At Y BELLOW GUIDE UM ASSY
13 |S55479001 | 6 |4B¥e(HELFE) MAX8 BOLT SOCKET (S/P WASHER) M4X8
14 |SB8204001 | 2 |YiE&L K EmUR-400 Y BELLOW GUIDE U R-400
15 |S55479001 | 8 |4B¥e(HEFE) M4X8 BOLT SOCKET (S/P WASHER) M4X8
16 |SB8188001 | 1 |Y-if4 B E151400R Y GUIDE BASE 400 R
17 (018062036 | 14 |#2# M6X20 BOLT SOCKET M6X20
18 |S58636001 | 32 |[#E4 (5 ME)MEX30 BOLT SOCKET (S/P WASHER)M8X30
19 |SB9567001 | 2 |YiE&r K &M UM Y BELLOW GUIDE UM
20 |SB9425001 | 10 |®4tks MAGNETS
21 |SB9578001 | 10 X2 M25 NUT 1 M2.5
22 [sB9418001| 4 |wfrsmp LOCATING WASHER
23 |SB9432001 | 4 4247 M6X14 SCREW FLAT M6X14
24 |SB0532001| 4 |ERME WASHER PLAIN
25 (021060206 | 4 |42 M6 NUT 2 M6
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D4.;x#14EE /| FEED MECHANISM
e | FHHEFES [ HE SEHERT Part Name
1 SB8179001 | 1 |[YBxERE Y MOTOR BASE
2 |S58636001 | 4 |42 (HHE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
3 |SB8084001 | 1 |EkihA&K6005 BALL BEARING 6005
4 [SA8597001 | 1 [#B#& M5X12 BOLT SOCKET M5X12
5 |SB8018001 | 1 |mh7A&:E= BEARING FLANGE
6 |SB8084001 | 1 |Ek#hA&K6005 BALL BEARING 6005
7 |SA8597001 | 1 [#24& M5X12 BOLT SOCKET M5X12
8 |S58636001 | 4 |42 (HHE)MSX30 BOLT SOCKET (S/P WASHER)M8X30
9 |SB8160001 | 1 |YEixEEAHY Y MOTOR BRACKET ASSY
10 |[SB8161001 | 1 |YEikE Y MOTOR BRACKET
11 |SA8599001 | 1 |#hi7&k 6201 BALL BEARING 6201
12 |SB8159001 | 1 |BkifZiAZA4ML34H PULSE MOTOR ML34H ASSY
13  |SB8164001 | 1 [|&H#M1.5-24 GEAR M1.5-24
14 |SB8165001 | 1 |##5X5X35 KEY 5X5X35
15  [012060636 | 2 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
16 [018062036 | 4 [4#24% M6X20 BOLT SOCKET M6X20
17 |SB4243001 | 4 |FHELs WASHER PLAIN L 8
18 028080246 | 4 [AFEHE 2-8 WASHER SPRING 2-8
19 [018084036 | 4 [4#24% M8X40 BOLT SOCKET M8X40
21 |SB8158001 | 1 |5%#M1.5-88 GEAR M1.5-88
22 [SB8153001 | 1 |#26X6X64 KEY 6X6X64
23 |012060636 | 4 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
24 |SB8183001 | 1 |#3zoy PULLEY BRACKET Y
25 [SA7520001 | 2 |Hh7& 6904 BALL BEARING 6904
26 [SB8148001 | 1 |E$H#0044A4 PULLEY 004 ASSY
27 |[SB8153001 | 1 |#26X6X64 KEY 6X6X64
28 |012060636 | 2 |4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
29 |SB8242001 | 4 |HlE#EEMe FRAME NUT M6
30 [S47269001 | 4 |#2¥ (i) M6X20 BOLT SOCKET (S/P WASHER)M6X20
31 |SB8085001 | 2 |Ei#E1715 BELT 1715
32 |SB8183001 | 1 |#XZEY PULLEY BRACKET Y
33 |SA7520001 | 2 |%h7& 6904 BALL BEARING 6904
34 |SB8152001 | 1 |%d20X88 SHAFT 20X88
35 |SB8148001 | 1 |E$# 004204 PULLEY 004 ASSY
36 |SB8153001 | 1 |$#6X6X64 KEY 6X6X64
37 |012060636 | 2 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
38 |SB8242001 | 4 |HlEiEEM6 FRAME NUT M6
39 [S47269001 | 4 |#E¥ () M6X20 BOLT SOCKET (S/P WASHER)M6X20
40 |SB8183001 | 1 [|#3zEY PULLEY BRACKET Y
41 [SA7520001 | 2 [Hh7& 6904 BALL BEARING 6904
42 |SB8148001 | 1 |(E#H#0042814 PULLEY 004 ASSY
43 |SB8153001 | 1 |{6X6X64 KEY 6X6X64
44 1012060636 | 2 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
45 |SB8242001 | 4 [(H=#ZEM6 FRAME NUT M6
46 |S55477001 | 4 (4232 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
47 |SB8183001 | 1 |#3zEY PULLEY BRACKET Y
48 [SA7520001 | 2 M7 6904 BALL BEARING 6904
49 |SB8152001 | 1 [4h20X88 SHAFT 20X88
50 |SB8148001 | 1 |E$# 004204 PULLEY 004 ASSY
51 |SB8153001 | 1 |$#6X6X64 KEY 6X6X64
52 012060636 | 2 [4#2£T M6X6 SET SCREW SOCKET (FT) M6X6
53 |SB8242001 | 4 |Hl&EiEEM6 FRAME NUT M6
54 |S47269001 | 4 |#2¥ () M6X20 BOLT SOCKET (S/P WASHER)M6X20
55 |SB8195101 | 1 |Y{EELEEZ%E4R Y SENSOR PLATE
56 |SB6870101 | 1 |XYE S s KE Y XY H-POSITION SENSOR L ASSY
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D4.3X#} 3£ E / FEED MECHANISM

e

ZHEE HE = &0 2 T Part Name
57 1062300816 1 |#25T M3X8 SCREW PAN M3X8
58 |S55477001 | 2 |B$2(H#E]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
59 |[SB8242001 2 |HEMEEM6 FRAME NUT M6
<FFBAS360H> <For BAS360H>
20+ |SB8186001 2 |YIRBhEARS500 Y DRIVE SHAFT 500
<FFBAS365H> <For BAS365H>
20+ |SB8185001 2 |YIR3HEAR700 Y DRIVE SHAFT 700
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D5.ix#14EE / FEED MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 SB8189101 | 2 |[YIKzhEE Y DRIVE BASE
2  |SB8192201 | 2 |Y&kisHests4e Y CABLE BEAR BRACKET
3 |S55477001 | 4 |42 (HEE]) M6X16 BOLT SOCKET (S/P WASHER)M6X16
4 |SB8077001 | 2 |Z4s#e4%400 CABLE BEAR 400
5 |S55477001 | 4 |42 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
6 |[SA1394101| 2 [&3U3 CORD HOLDER U3
7 |S55485001 | 2 |42 (HEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
8 (018061236 | 8 [#24& M6X12 BOLT SOCKET M6X12
9 |S55477001 | 4 |42 (HEE) M6X16 BOLT SOCKET (S/P WASHER)M6X16
10 |SB7960001 | 4 [HERIER BELT HOLDER
11 |S55481001 | 16 [42$% (L E]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
12 |SB8198101 | 4 |YHEREHR400 Y BELLOW 400
13  |SB8196101 | 4 |Y®ppgtRze Y BELLOW BRACKET
14 |SB8199101| 8 [ 4EEM4 PLATE NUT M4
15 [S55479001 | 8 |42 (HHE]) M4X8 BOLT SOCKET (S/P WASHER) M4X8
16 [S55485001 | 8 |42 (HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
17 |SB8053101 | 2 |Y&Em@#EZEL Y GUIDE FRAME COVER L
18 |SB8054101| 2 |YE@HIEER Y GUIDE FRAME COVER R
19 |060401016 | 44 [4#2%T M4X10 SCREW BIND M4X10
20 |SB8060101 | 2 [s#HEiizEeZAH EJECT SENSOR ASSY
21 |062300816 | 2 |#Z£T M3X8 SCREW PAN M3X8
22 |SB8176001 | 1 [F#H R BEHELL EJECT SENSOR HARNESS L
23 |SB8238001 | 1 [ R EEIELR EJECT SENSOR HARNESS R
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D6.:x#12EE / FEED MECHANISM

e | FHHEFES [ HE EHELIT Part Name
1 SB8207201 | 2 |ERMRSUESESEIA Y FEED PLATE LOCK CYLINDER ASSY
2 |SB8089001 | 2 [S#&1005 CYLINDER 005
3  |SB8092001 | 4 [#£3L003 JOINT 003
4 |SB8212001 | 2 [ERMRIEH FEED PLATE LOCK PIN
5 (018503036 | 8 [#24& M5X30 BOLT SOCKET M5X30
6 |SB9305101 | 2 |S&I%EHAMH CYLINDER SETTING PLATE ASSY
7 |SB9301101| 2 |[S4I%R%EWR CYLINDER SETTING PLATE
8 (118550001 4 |HHELH PIN DOWEL
9 [SB8211101 | 2 |SEIREERE CYLINDER SETTING BLOCK
10 |SA8597001 | 8 [iE#% M5X12 BOLT SOCKET M5X12
11 [S47269001 | 8 |42 (HHE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
12 |SB8228101 | 2 |ERSKEIEE WORK CLAMP CYLINDER BASE
13 |SB8234101 | 1 |E#AEL WORK CLAMP ARM L
14 |SB8235101 | 1 |E#4ER WORK CLAMP ARM R
15 |SB8233001 | 6 [##H9Xx43 SHAFT 9X43
16 [110494001 8 |&2E WASHER PLAIN 9.5
17 (048070342 | 28 |44 E7 RETAINING RING E7
18 [012060636 | 6 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
19 [SB8090001 | 2 [S#&1004 CYLINDER 004
20 |SB8091001 | 4 |3&EE#=4I1E001 SP CONTROLLER 001
21  [SB8229001 | 2 |S#&r#Esk CYLINDER JOINT
22 [SB8230001 | 4 |#1#16X9.2X6 SPACER 16X9.2X6
23 [SB8231001 | 4 |EMIHHEFFA WORK CLAMP LINK A
24 [SB8232001 | 4 |EMIHEFB WORK CLAMP LINK B
25 |SB8236001 | 8 [%H9X10 SHAFT 9X10
26 [SB8237001 | 2 |f#gihm:2e HINGE SHAFT SUPPORT
27 |S55481001 | 4 |42#(HERE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
28 |S47269001 | 8 |#Z#(EEFE]) M6X20 BOLT SOCKET (S/P WASHER)M6X20
29 |SB8911001 | 2 |/EMIARILHR CLAMP HOLDING PLATE
30 [S32263001 | 2 |#E%E85 RUBBER CAP, 8.5
31 |S55481001 | 2 |42 (H#FE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
32 |SB8319001 | 1 |WEE4-2330 FLAT TUBE 4-2330
33 |SB8685001 | 1 |ZES%E0425 AIR TUBE 0425
34 |SB8685002 | 1 |ZE%E0425 AIR TUBE 0425
35 |SB8685003 | 1 |Z5%E0425 AIR TUBE 0425
36 |SB8685004 | 1 |ZE%E0425 AIR TUBE 0425
37 |SB8093001 | 4 [#£3.005 JOINT 005
38 |SB8318001 | 1 |WEE4-1350 FLAT TUBE 4-1350
39 |SB8685001 | 1 |ZE%E0425 AIR TUBE 0425
40 |SB8685002 | 1 |=H&E0425 AIR TUBE 0425
41 |SB8685003 | 1 |=HE&E0425 AIR TUBE 0425
42 |SB8685004 | 1 |=H&E0425 AIR TUBE 0425
43 |SB8093001 | 4 [#£3L005 JOINT 005




D7.:%5#}4% & / FEED MECHANISM
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D7.3x#} 3£ % / FEED MECHANISM

e | FHHEFES [ HE SEHERT Part Name
3  |SB8220101 | 2 [ERMRTI{FER FEED PLATE LOCK PLATE
4 [S25310101 | 8 [#B4TM4 SCREW, FLAT M4
6 |SB8516001 | 2 [#5#400 FELT SHEET 400
7 017061612 | 2 |[NfaiEtE M6X16 BOLT M6X16
8 (021060306 | 2 [AfaiZHE M6 NUT 3 M6
11 |SB8248001 | 4 [#1721030 FRAME CAP 1030
12 |SB8247101 | 2 [#171020-490 FRAME 1020-490
13 [SB8223101| 4 |FE@m% CORNER PLATE
14 |SB7957001 | 20 [#2#&M4X8 LOW HEAD BOLT SOCKET M4X8
15 |SB8240001 | 24 [#E12EFM4 FRAME NUT M4
16 |SB8224101 | 2 [&#ExZe HINGE BRACKET
17 [018401036 | 4 [4#24& M4X10 BOLT SOCKET M4X10
18 |SB8225101 | 2 |&skth HINGE SHAFT
19 [012060636 | 4 [42%T M6X6 SET SCREW SOCKET (FT) M6X6

< FBAS360H> <For BAS360H>
1+ |SB8216101 | 1 [ZERI4RZA14360H FEED PLATE 360H ASSY
2+ |SB8218101 | 1 |3E#44RE EE360H FEED PLATE BASE 360H
5+ [SB8517101 | 2 |iMF&#4660 FELT SHEET 660
9+ [SB8221101| 1 |E#RZA14360H WORK CLAMP 360H ASSY
10+ |[SB8249001 | 2 |#1351030-614 FRAME 1030-614

< FBAS365H> <For BAS365H>
1+ |SB8217101 | 1 [ZERI4RLA14365H FEED PLATE 365H ASSY
2+ |SB8219101 | 1 |3E#44RE EE365H FEED PLATE BASE 365H
5+ |[SB8518101 | 2 |imf5#866 FELT SHEET 866
9+ [SB8222101 | 1 |E#RZA14365H WORK CLAMP 365H ASSY
10+ |[SB8246001 | 2 |#1551030-814 FRAME 1030-814




E. fa[£3% & / WORK CLAMP LIFTER MECHANISM
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E.fa£3 & / WORK CLAMP LIFTER MECHANISM

|MM

ZHES | FHHFES | &
1 SA2195001 1
2 012060636 1
3 SB8015001 1
4 018401036 2
5 SB8055001 1
6 SB8056001 1
7 SB8010001 1
8 SB8006101 1
9 SB8058001 1
10 1018501232 1
11 |SB8059001 1
12 |070696800 3
13 |SB8062001 1
14 1012500536 2
15 1018401036 4
16 |018061236 2
17 |SB8190001 1
18 1018061236 2
19 |SB8063201 1
20 |SB8064001 1
21 |SB8067001 1
22 |SB8066101 1
23 |SB8065101 1
24  |SA4778001 1
25 (018400836 1
26 (109763022 1
27 |048060142 1
28 |SB8068001 1
29 |SB8061001 1
30 [021060306 2
31  |S42843001 1
32 |SA8679001 1
33 |SB2456001 2
34 |S13399001 1

12T SM3.57X12

SR TR Part Name
EEHFHE PRESSER BAR BUSH
B2 £T M6X6 SET SCREW SOCKET (FT) M6X6
EEFZEME PRESSER BAR GUIDE
5248 M4X10 BOLT SOCKET M4X10
O FERA M MOTOR BRACKET ASSY
OiRELR MOTOR BRACKET
Bk 4 7 606 BALL BEARING 606
Bk Bk B 14 PULSE MOTOR ASSY
i8] &k [E BT STEPPING FOOT LEVER
B2 M5X12 BOLT SOCKET M5X12
IE] 8% & B FF2H 14 SF CONNECTING ROD ASSY
ih & R-696ZZ BALL BEARING RADIAL 69627
] &% J R AT 2l STEPPING FOOT LEVER SHAFT
B2£T M5X5 SET SCREW SOCKET (FT) M5X5
5248 M4X10 BOLT SOCKET M4X10
B2 M6X12 BOLT SOCKET M6X12
LR L PLATE
B2 M6X12 BOLT SOCKET M6X12
EEFAYG PRESSER BAR ASSY
EET S4B PRESSER BAR CLAMP B
EEF PRESSER BAR
HE S PRESSER SPRING GUIDE
g DOWEL PIN
EEFEL PRESSER BAR CLAMP
B2 M4XS8 BOLT SOCKET M4X8
B WASHER
Hh A4 B C6 RETAINING RING EXTERNAL C6
HESE PRESSER SPRING COLLAR
S PRESSER SPRING
N A2 E M6 NUT 3 M6
JEBI A PRESSER FOOT A
ETak (=41 FINGER GUARD
R 35 WASHER PLAIN 3.5

SCREW, SM3.57X12




F1. T#h# & / LOWER SHAFT MECHANISM
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F1. 742 & / LOWER SHAFT MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 117608001 1 |FAH DOWEL PIN
2 |SB9411001| 1 |[BKEAH SHUTTLE RACE BASE SET
3 |SB7939001 | 1 |®AEKAH# SHUTTLE RACE BASE ASSY
4 [sB1072101| 1 [#F SHUTTLE RACE BASE
5 |SB1285001 | 1 [#EHR&S(o SHUTTLE RACE THREAD GUIDE
6 [SA4199001 | 2 [424T M3X4 SCREW M3X4
7 |SB4158001 | 2 [XKHEHEIEH# S S-RACE BASE SETTING CLAW S
8 (152684101 2 |[#E COMPRESSION SPRING
9 |026030136 | 2 |F#E S3 WASHER PLAIN S 3
10 [062300616 | 2 [4#2%T M3X6 SCREW PAN M3X6
11 |SA9396001 | 2 [M#s FELT
12 |SB7940001 | 2 [;m%E L=300 FELT L=300
13 |SB1050001 | 2 [HES OIL FEEDING PIPE S
14 |SB1048101| 1 [HEM OIL FEEDING PIPE M
15 [SA9397001 | 2 [|i&EZES55 RUBBER CAP 5.5
16 |SB1047001 | 1 [HEZER FELT HOLDER
17  |SA9191001 | 2 [#84£T M3X55 SCREW M3X5.5
18 |SA3274101 | 1 [im#EXZE FELT HOLDER
19 [S47307001 | 2 [424T M3X4 SCREW, M3X4
20 |SB7941001 | 1 |iME A4 L=200 FELT ASSY L=200
21  [S50558000 | 2 |M%& L=180 OIL TUBE L=180
22 [SC0195001 | 1 [H& L=40 OIL TUBE L=40
23 (048080142 | 1 |&hFE#4E C8 RETAINING RING EXTERNAL C8
24 |012060636 | 1 [|4#Z£T M6X6 SET SCREW SOCKET (FT) M6X6
25 [SA3238401 | 1 |mEBIATH ADJUSTING STUD
26 |081003670 | 1 |OFZE PW3 O RING PW3
27 [SB8004001 | 1 |jM%f9-28 OIL SEAL 9-28
28 |SB7942001 | 1 |(FEteZetELHM ROTARY HOOK SHAFT BUSH ASSY
29 [SB7943001 | 1 |fEteZeimE ROTARY HOOK SHAFT BUSH
30 |SB8003001| 1 |OBIEEP30 O RING P30
31 |SB7936001 | 1 |wEtkih ROTARY HOOK SHAFT
32 |SB7937001 | 1 |mEteihisie ROTARY HOOK SHAFT GEAR
33 |SA6705001 | 1 |4 6001 BALL BEARING 6001
34 |SB8004001 | 1 [ih£t9-28 OIL SEAL 9-28
35 |SB7947001 | 1 |thAREHRHY BALL BEARING BUSH ASSY
36 |SB7944001 | 1 |w&EE BALL BEARING BUSH
37 |S23651001 | 2 |EEHZ$T M6X6 SET SCREW SOCKET (FT) M6X6
38 |SA6705001 | 1 |4 6001 BALL BEARING 6001
39 |SB8034001 | 1 [tifI4ZiEMé SHOULDER BOLT M6
40 1081003670 | 1 |OF£E PW3 O RING PW3
41 [SA3238401 | 1 |mEBIATH ADJUSTING STUD
42 1081003670 | 1 |OFZE PW3 O RING PW3
43 |SA6448301| 1 |®ITE DRIVER E
44 1018501232 | 1 [4Z#& M5X12 BOLT SOCKET M5X12
45 1152686201 1 |5MEHE B SHUTTLE RACE BASE B
46 |SA8197101 | 1 |HHE#LH SHUTTLE HOOK LH
47 [S59221301 1 |BEEHHELC BOBBIN CASE ASSY LC
48 [S44633001 | 1 |#4 LAN BOBBIN LAN




F2.THiZE / LOWER SHAFT MECHANISM
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F2. T4H3E & / LOWER SHAFT MECHANISM
e | FHHEFES [ HE SEHERT Part Name
1 S25401100 | 1 [imE OIL SEAL
2 |SB7948001 | 1 [|#i&EAME BALL BEARING BUSH ASSY
3  |SB1536001 | 1 |4h7% 6204 BALL BEARING 6204
4 1823651001 | 2 |ElE42£T M6X6 SET SCREW SOCKET (FT) M6X6
5 |S25401100 | 1 [mE OIL SEAL
6 |SB7949001 | 1 [EIH#005 KA % PULLEY 005 L-ASSY
7 |SB1536001 | 1 |4h7% 6204 BALL BEARING 6204
8 |SB7950001 | 1 |EI##600548 1 PULLEY 005 ASSY
9 |SA2378001| 2 (&K 48 SPACER,4.8
10 [S23651001 | 2 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
11 [SB7953201 | 1 [T LOWER SHAFT
12 |SB7954001 | 1 |MimZEAFAEHE CRANK ROD ASSY
13 [SB6381001 | 1 |{Riit ECCENTRIC WHEEL
14 |S23651001 | 2 |ElE424£T M6X6 SET SCREW SOCKET (FT) M6X6
15 |SB8002001 | 1 [§Hikdha& NEEDLE BEARING
16 [SB7946001 | 1 |MHZEIFEE CRANK ROD WASHER
17 |062400816 | 3 [424T M4X8 SCREW PAN M4X8
18 [SB6379001 | 1 [#Ezhis% ROCK GEAR
19 |SB7945001 | 1 |MHiREHH CRANK ROD SHAFT
20 [S23651001 | 2 |EE42%T M6X6 SET SCREW SOCKET (FT) M6X6
21 [SB7955001 | 1 [#Ezhifitih ROCK GEAR SHAFT
22 |SB8269001 | 1 |OEEP11 O RING P11
23 |SA4545001 | 1 |BK SPACER
24 [SA8696001 | 1 |ZEEEA PINCH SLEEVE A
25 [SA8697001 | 1 |ZEEESB PINCH SLEEVE B
26 |018402036 | 1 [4Z#& M4X20 BOLT SOCKET M4X20
27 |SB8034001 | 1 [sifr42iEM6 SHOULDER BOLT M6
28 [SA6820001 | 1 [|AHREHEHAH TENSION PULLEY ASSY
29 |SA6821001 | 1 [|kAHHE TENSION PULLEY COLLER
30 |SB1485001 | 2 |4 6004 BALL BEARING 6004
31 (048200142 | 1 |&hFE#4E C20 RETAINING RING EXTERNAL C20
32 |018084036 | 1 |#4& M8X40 BOLT SOCKET M8X40
33 |SC0083001 | 1 |EH#0032H4 PULLEY 003 ASSY
34 |018062036 | 8 | M6X20 BOLT SOCKET M6X20
35 |SB8005001 | 1 |F#5410 BELT 410
36 |SB7958101 | 1 |mEteEE= ROTARY HOOK BASE COVER
37 |SB7959001 | 1 |mEHEEZRH ROTARY HOOK BASE COVER PACKING
38 |SB1172001 | 4 |i@®R SLIDER
39 |SB7957001 | 13 |#2#:M4X8 LOW HEAD BOLT SOCKET M4X8
40 |SB7960001 | 2 [HERIER BELT HOLDER
41 |S55481001 | 8 [4Z4(FHE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
43 |S55485001 | 8 [4Z4(F5HE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
<BAS360HF3> <For BAS360H>
42+ |SB8075001 | 1 |Z4&4iHE$%500 CABLE BEAR 500
<BAS365H 3> <For BAS365H>
42+ |SB8076001 | 1 |Z&4iHE$E700 CABLE BEAR 700




G.{RIEEZEE / LUBRICATION
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G.{iHiE8% & / LUBRICATION
e | FHHEFES [ HE SEHERT Part Name
1 SA1303101 | 1 [42478 SCREW M8
2 (081008070 | 1 [OF.E P8 O RING P8
3 |S49992000 | 1 [MME OIL GAUGE WINDOW
4 1152948001 1 |RRE OIL GAUGE WINDOW
5 |SB7975001 | 1 [mEs FELT
6 |SB7974001 | 1 [im#E%Ze FELT SUPPORT
7 (018401036 | 2 [#24& M4X10 BOLT SOCKET M4X10
8 |[SA1394101| 1 [&3U3 CORD HOLDER U3
9 |0A5401006 | 1 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
10 [SB7976001 | 1 |[#&sL TERMINAL
11 |SA2929001 | 1 [BEZE125 RUBBER CAP, 12.5
12 |0A5401006 | 1 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
14 (149547000 | 1 |EZR CORD HOLDER 4N
15  |0A5401006 | 1 [424T(H5EE) M4X10DB SCREW PAN (S/P WASHER) M4X10
16 |SB6278001 | 1 |EiHZEE DUST OILER SUPPORT
17 |S55485001 | 2 |42 (HEE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
18 (114486002 | 1 [HFE OILER
19  [SA1394101 | 1 [&3kU3 CORD HOLDER U3
20 |S55485001 | 1 |#2#2(EHFE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
21 |S25382001 | 2 |#tiHO OIL FEEDING PIPE
22 [SA9917001 | 1 |#imOZE= OIL FEEDING POCKET COVER
23 |SA8999001 | 1 |#tmMO3.8 OIL FEEDING PIPE 3.8
24 |151439102 | 1 |2E WASHER
25 |SB7991101 | 1 [|B& OIL TUBE L=35
26 |S50359001 | 1 [|M&kD TUBE SUPPORT, D
27 |0A5401006 | 1 [#Z£T(H#F]) M4X10DB SCREW PAN (S/P WASHER) M4X10
<BAS360HF3> <For BAS360H>
13+ |SB7046001 | 1 [|iB& OIL TUBE
<BAS365H > <For BAS365H>
13+ |SC0270001 | 1 [|B& OIL TUBE




H. %% & \ THREADING MECHANISM
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H.Z 43 & / THREADING MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 SA2636001 | 1 |=HRZ% THREAD RETAINER
2 |012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
3 [SA3250001| 1 [F&Em@A ARM THREAD GUIDE,A
4 |062500616 | 1 [#2£T M5X6 SCREW PAN M5X6
5 1152881101 1 |&AFEAML NEEDLE COOLER ASSY
6 [152883000 | 1 [;m#& 8X15.5 FELT, 8X15.5
7 152884001 1 |24 NEEDLE COOLER THREAD GUIDE
8 062670412 | 1 [424T SM3.57-40X4 SCREW PAN SM3.57-40X4
9 |012060636 | 1 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
10 |[SB6567001 | 1 [/\se4&sHEB PRE-TENSION ASSY B
11 [SA3256001 | 1 |[I&4FamA TENSION STUD A
12 |100136001 1 |E&ER TENSION NUT
13 [SA4146101 | 1 [38% SUB TENSION SPRING
14 |[145446002 | 2 |[FEZ£#E DISC TENSION
15 [SB6468102 | 1 |DT eZkiA#H D TENSION ASSY
16 |SB6469101 | 1 |DTe&+F4HHE D TENSION STUD ASSY
17 |SB6433001 | 1 |DT de%4F4 D TENSION STUD
18 |SA6190001 | 1 [ DT DISC DT
19 (145446002 | 1 |[FEZ£#E DISC TENSION
20 [SB1281001 | 1 |#EELEZIER TAPER DISC PRESSER
21 [SB1181101 | 1 |Z&mM# DT DT CUSHION
22 |SB1088101| 1 |ZE DT SET COLLAR DT
23 (018301036 | 1 [#Z#& M3X10 BOLT SOCKET M3X10
24 |SB1180201 | 1 |%h SHAFT
25 |SB1267001 | 1 [#& COIL SPRING
26 [SB1182101 | 1 |4 E DT A4 TENSION BRACKET ASSY
27 [SB1083101 | 1 |DTse&EpE DT TENSION BRACKET
28 |012400436 | 1 |#Z£T M4x4 SET SCREW SOCKET (FT) M4X4
29 [SA6193301| 1 [3#%C THREAD TAKE-UP SPRING
30 [109763022 | 1 |&HE WASHER
31 |048060142 | 1 |4hFA$4EE C6 RETAINING RING EXTERNAL C6
32 |SB6264001 | 1 [§H1.8X25 PIN 1.8X25
33  |SA4143001 | 1 [4#84£T M6X6 SET SCREW, (FT) M6X6
34 |SA8691001 | 1 |HlFEZLH THREAD GUIDE ARM
35 021400306 | 1 [/NFEE M4 NUT 3 M4
36 |SA9207001 | 1 |BEKE RUBBER COVER
37 |SA6391001 | 1 [if#ksEcC ARM THREAD GUIDE C
38 |062501016 | 1 |#Z$T M5X10 SCREW PAN M5X10
39 |SA4333001| 1 [|it45m@B ARM THREAD GUIDE,B
40 (062501016 | 1 [42%T M5X10 SCREW PAN M5X10
41 (152869001 1 |[B4&&5mE ARM THREAD GUIDE
42 (062500616 | 1 [42%T M5X6 SCREW PAN M5X6
43 |SA3258001 | 1 [$tHFHELSMED N-BAR BUSH THREAD GUIDE,D
44 |SA3257101 | 1 |#HHFZ&EM@A NEEDLE BAR THREAD GUIDE,A
45 |SB8174001 | 1 |[(ESHK=A4 FIBER AMP ASSY
46 |0A5301605 | 2 [4Z$T(%5EFE]) M3X16DB SCREW PAN (S/P WASHER) M3X16
47 [SA5194001 | 1 [fEREEERER SENSOR SETTING PLATE
48 (062501016 | 1 [42%T M5X10 SCREW PAN M5X10
49 [SB8035001 | 1 [(HEZiZk4A4 AMP CABLE ASSY
50 |SB8031001 | 1 |ZF&kih THREAD SPOOL SHAFT
51 1062061016 | 2 |#Z$T M6X10 SCREW PAN M6X10
52 |SB8030001 | 1 |ZF&EE THREAD SPOOL STAND BASE
53 (150182000 1 |REHRR SPOOL MAT
54 |SB8032001 | 1 |F&EHE THREAD SPOOL PRESSER
55 |SB8607001| 2 [ZXE SET SCREW COLLAR




H. %% & \ THREADING MECHANISM
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H.Z 43 & / THREADING MECHANISM

ZHES | FHEFES | 88 FEME R Part Name
56 |012060636 4 [42£T M6X6 SET SCREW, SOCKET(FT)M6X6
57 |SB5028001 1 |&*x CODE HOLDER
58 1062501016 1 [4#8%T M5X10 SCREW PAN M5X10
59 149547000 7 |EZ&R CORD HOLDER 4N
60 [0A5401006 7 [4EET(FEELEE) M4X10DB SCREW PAN (S/P WASHER) M4X10
61 |SB4096001 1 [R&E#12 CORD HOLDER #12
62 |[0A5401006 1 |4R$T(7 EEl) MAX10DB SCREW PAN (S/P WASHER) M4X10
63 |144458001 1 [4#2%T SM3.57-40X4.5 SET SCREW SM3.57-40X4.5




J. Y143 & | THREAD TRIMMER MECHANISM
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J.PJI%3%EE | THREAD TRIMMER MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 SB7961001 | 1 [$+4R-05 B4 NEEDLE PLATE -05 ASSY
2  |SB7962001 | 1 [§tHR NEEDLE PLATE
3  |SB7963001 | 1 [§tFLIR NEEDLE HOLE PLATE
4 1100360003 | 2 |#24£TSM2.38 SCREW
5 [S00705001 | 1 [ZHJIBE MOVABLE KNIFE COLLAR
6 |[SA4519001 | 1 [HiEEE THRUST WASHER
7  |SA4518001 | 1 |4hfr#E4sT MOVABLE KNIFE SHOULDER SCREW
8 |SA6596001 | 1 |[shTIEHHF MOVABLE KNIFE SET F
9 [SA7944201| 1 [ZEJIFL FIXED KNIFE FL
10 |062300416 | 2 [#Z4T M3x4 SCREW PAN M3X4
11 [SB3847001 | 2 [FE#HE M3 WASHER_PLAIN_M_3
12 [SB0713001 | 1 |E&/EH BOBBIN THREAD CLAMP SPRING
13 1062300416 | 2 [#Z4T M3x4 SCREW PAN M3X4
14 1028030246 | 2 [FEEHE 2-3 WASHER SPRING 2-3
15 [SB3847001 | 2 [FE#E M3 WASHER_PLAIN_M_3
16 [SB1172001 | 3 [iB#h SLIDER
17 |S25310101 | 2 [|424T M4 SCREW, FLAT M4
18 |SA3538001 | 2 [4Z4T M4X8 SCREW,M4X8
19 [SB7964001 | 1 |zhJ1i%EHF875 M-KNIFE CONNECTING PLATE 87.5
20 |SA4354001 | 1 [Hi{r424T76-1.8 SHOULDER SCREW,6-1.8
21 |SB4396101 | 1 |Zh7Idu4E4H SHAFT MOVABLE KNIFE LEVER
22 |SB4400001 | 2 |t THRUST WASHER
23 |SB7965001 | 1 |3hJIph4#28 MOVING KNIFE LEVER 28
24 (018061636 | 1 |#Z#& M6X16 BOLT SOCKET M6X16
25 [SA4588001 | 1 |EHE SET COLLAR
26 (012500536 | 2 [#2%T M5X5 SET SCREW SOCKET (FT) M5X5
27 |SB7966001 | 1 |¥4&:4F 211484 THREAD TRIMMER ROD 211 ASSY
28 |SB7967001 | 1 |f04:4F178 THREAD TRIMMER ROD 178
29 |S32465101 | 2 |#EL4AH BALL JOINT ASSY
30 021060306 | 2 |Nfmu2E M6 NUT 3 M6
31 |SB4401001 | 1 |&F#8£76.35-6 SHOULDER SCREW 6.35-6
32 |SB7968101 | 1 |BiXREAHG MOTOR BRACKET ASSY
33 |SB7969001 | 1 |SiAJEKE MOTOR BRACKET
34 |SB6838001| 1 [#E BUSH DBS0605-12F
35 |SB7972001 | 1 |¥I&kCEHA THREAD TRIMMER CAM LEVER
36 |SB6787001 | 1 |f%&F#H COLLAR TR-TRIMMER H
37 |SB6788001 | 1 |¥I&iR#S4H COLLAR SHAFT
38 (012400436 | 2 |#24£T M4X4 SET SCREW SOCKET (FT) M4X4
39 |SB7973001 | 1 |¥I&kCi%t ARG THREAD TRIMMER CAM LEVER SHAFT
40 (110367001 2 2B S8 WASHER, PLAIN SPECIAL 8
41 |048060342 | 1 |#4E E6 RETAINING RING E6
42 (012060636 | 2 [4#2%T M6X6 SET SCREW SOCKET (FT) M6X6
43 |SB8006101 | 1 [BKiMIAAHH PULSE MOTOR ASSY
44 |SB6785001 | 1 [¥1&km% THREAD TRIMMER CAM
45 (012060636 | 2 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
46 (018401036 | 4 [4Z4& M4X10 BOLT SOCKET M4X10
47 |S47269001 | 3 (4B (EELE) MEX20 BOLT SOCKET (S/P WASHER)M6X20
48 |SB4401001 | 1 |&K#24£76.35-6 SHOULDER SCREW 6.35-6




K. %3 & / THREAD WIPER MECHANISM
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K. 343 & / THREAD WIPER MECHANISM

ZHES | FHEFES | B8 FERE R Part Name
1 SB7995101 | 1 |RERALEEXRAH AIR THREAD WIPER SET
2 |SB8008101| 1 |[S41003 B4 CYLINDER 003 ASSY
3 |SB8009001 | 1 [5#&1003 CYLINDER 003
4  [SB0105101 | 2 |LEUEHSL4XM3 MALE ELBOW 4XM3
5 |SB7996001 | 1 [|ZEHigkE URETHANE CUSION
6 |SB8239001| 1 [#&M6 FLANGED NUT M6
7 |SA5558001 | 1 [SELEH CLAMP CYLINDER ROD
8 [S35305001 1 |RELETHE CYLINDER ROD PIN
9 (048030342 | 2 [#4EE3 RETAINING RING E3
10 |SB7997001 | 1 [HA%EH THREAD WIPER ROD
11 |SB7998101 | 1 [HA&ihitLe THREAD WIPER SHAFT BRACKET
12 |SA8057001 | 1 [#H&ZphimBH THREAD WIPER CRANK ASSY
13 (048040342 | 1 |#4FE E4 RETAINING RING E4
14  |S25454021 1 By XE SET SCREW COLLAR
15 |S25279101 | 1 [424T M3.5-5 SET SCREW (CP) M3.5-5
16 [149097000 | 1 [HE# SILENT SHEET
17  [110735002 | 1 [&FE WASHER
18 (048030342 | 1 [#4F E3 RETAINING RING E3
19 [S03677001 | 1 [&FE WASHER
20 |S10470201 | 1 |H&HF WIPER
21  |146288021 1 |[E&HEE THREAD WIPER STUD COLLAR
22 (060400516 | 1 [42%T M4X5 SCREW BIND M4X5
23  |S55481001 | 2 |#2#(HERE]) M4X12 BOLT SOCKET (S/P WASHER)M4X12
24 (018402036 | 2 [#Z#& M4X20 BOLT SOCKET M4X20
25 |SB3313001 | 1 |Z=S%& 41=800 AIR TUBE 5 L=600
26 |SB3313002 | 1 |Z=S%& 41=800 AIR TUBE 5 L=600
27 [SB8093001 | 2 [#:3LKQ2H04-00A JOINT KQ2H04-00A
28 [SB8315001 | 1 |mEE3-2550 FLAT TUBE 3-2550




L. #x%3% & / TENSION RELEASE MECHANISM
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L.¥AZk3EE / TENSION RELEASE MECHANISM
e | FHHEFES [ HE __ TEHHEM Part Name
1 SB1192001 | 2 [R&HES TENSION RELEASE BAR BUSH
2 |SB1089001 | 1 [fAZ%#F TENSION RELEASE BAR
3  |SB7992001 | 1 |(DTEE®:SKAEH DT SOLENOID ASSY
4 |SA8597001 | 2 [##&: M5X12 BOLT SOCKET M5X12
5 |SB7993001 | 1 |[DTEE®:% DT SOLENOID
6 |SB1179001 | 1 [FEHEHKEHEE SOLENOID CUSHION
7  |SB7244001| 1 |F&E L4 WASHER_PLAIN _L_4
8 (021400306 | 1 [KfiEHE W4 NUT 3 M4
9 |017401015 | 1 [424& M4X10 BOLT M4X10
10 [SB7994001 | 1 |HESHKRER SETTING PLATE SOLENOID
11 |017400802 | 2 [4Z#& M4X8 BOLT M4X8
12 (028040246 | 2 [AFERE 24 WASHER SPRING 2-4
13 |SB3848001 | 2 |FE#E M4 WASHER_PLAIN_M 4
14 |SB4155001 | 1 |43 BAND




M1.#E %78 / CONTROL BOX

(160708
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M1.#Z %8 / CONTROL BOX

e | FHHEFES [ HE SR Part Name
1 SB9296001 | 1 |SiXE4RZH#360H MOTOR PCB ASSY 360H
2 |J04417001 2 |#RB&Z£ 10A-250V:FGMB G FUSE 10A-250V:FGMB
3  |SB6304001 | 1 [EEEERLAH342H POWER PCB ASSY 342H
4 |S37060001 | 1 [#EHARIC LABEL GROUNDING
5 |S37059001 | 1 [PE#RiE LABEL,PE
6 |SB8096001 | 1 [EEAR% 36X 150 LABEL ELECTRICAL SHOCK 36X150
7 |SA3797001 | 1 [DCREDEEH DC-FAN MOTOR ASSY
8 |SB6308001 | 1 [Z/EsS: 342H TRANS FORMER 342H
9 |SB8023001 | 1 [FEHHRLA360H MAIN PCB ASSY 360H
13  |SB8154001 | 2 [i=#lfgxLe BOX BRACKET
14 [S55481001 | 4 |42 (FHE) M4X12 BOLT SOCKET (S/P WASHER)M4X12
15 (021400306 | 4 |AfiZE M4 NUT 3 M4
16 [018081636 | 4 [4#24% M8X16 BOLT SOCKET M8X16
17 |028080246 | 4 [ 2-8 WASHER SPRING 2-8
18 |026080236 | 4 |F#HE M8 WASHER PLAIN M 8
<FFRRM> <For Europe>
19 |SB8894001 | 1 |[CEJEiKSE4HH4TYPES CE FILTER UNIT TYPE6
10 |[SB7074001 | 1 |[CEERSEEE CE FILTER CASE
11 [SB7065001 | 1 |[CEXtiEEMRAH CE FILTER PCB ASSY TYPE3
12 (018501232 | 4 [#24& M5X12 BOLT SOCKET M5X12




M2.#%E %78 / CONTROL BOX

BAS-360H/365H-502



M2.#Z %48 / CONTROL BOX

ZHES SHtFS #ueE FEME R Part Name
<fF =48 200v> <For Three phase 200V AC>
<AFH=> <For Japan>
1+ |SA9616001 1 |BIEFRAH SIT POWER SWITCH ASSY SJT
<=1#H 200V ACFB> <For Three phase 200V AC>
<FATFEH> <For the Americas>
1+ |SA9831001 1 |BIRFFKAH SITH POWER SWITCH ASSY SJT#2
<AF &1 220v> <For Single phase 220V AC>
<AFHHE. TiHE—#HO><For China and Asia and General>
2+ [SA9535001 1 |BIEFEKEAHCCC POWER SUPPLY SWITCH ASSY CCC
3 |S55485001 2 |42 (TR E) M5X12 BOLT SOCKET (S/P WASHER)M5X12
<AF =45 380v> <For Three phase 380V>
<BAFEMF—AHO> <For Asia and General>
4+ |BMP3010-0000000-3ST4 1 |ZEEE TRANSFORMER BOX
<fF =48 400v> <For Three phase 400V>
<FFRRM> <For Europe>
4+ |BMP3010-0000000-4ST4 1 |ZEEE TRANSFORMER BOX
5 |SA9914001 1 |REEFRZ 25X 28 LABEL ELECTRICAL SHOCK 25X28
6 |SB8683101 1 |ZRER MOUNTING PLATE
7 |S55477001 4 (423 (v 2 E) M6X16 BOLT SOCKET (S/P WASHER)M6X16




P.&[E%#E /| AIR PRESSURE MECHANISM

1B 1A

)

LY

BAS-360H/365H-514



P.=[£3 & / AIR PRESSURE MECHANISM

e | FHHEFES [ HE SEHERT Part Name
1 SB7999401 | 1 |EEwEZmZAMH4A SOLENOID VALVE ASSY 4A
2  |SB8024201 | 1 |EamzimaA/NaAfE SOLENOID VALVE SUB ASSY 4A
3 |SB8266001| 1 [&£&%E6 MANIFOLD6
4 [sB8265001 | 3 |#®@[7001 VALVE 001
5 |S53982000 | 2 |[EmRiRAH BLANKING PLATE ASSY
6 |SA5283001 | 1 [;HE2 AN103-1 SILENCER AN10-1
7 [153274001 2 |Z18 CAP, 1/8
8 |SA5282001 | 1 [/@%Erg: AW20-02G FILTER REGULATOR AW20-02G
9 |S09228000 | 1 |[E#EL NIPPLE 1/4X1/8
10 |SA7588001 | 1 [#E&EPT1/4 ELBOW PT 1/4
11 |SB0445001 | 1 |Fi5m@ FINGER VALVE
12 |SB8019001 | 1 [WRIEHR6 VALVE SETTING PLATE 6
13 |028050246 | 2 [AFERE 2-5 WASHER SPRING 2-5
14 (018503036 | 2 [#24& M5X30 BOLT SOCKET M5X30
15 [SB8025001 | 1 |mi1#sLk4iEA VALVE HARNESS X4 ASSY
16 [S55485001 | 2 |42 (HHE) M5X12 BOLT SOCKET (S/P WASHER)M5X12
17 |S53978000 | 4 [4XEY BRANCH Y
18 |[S53983000 | 1 [#H%H 4 PLUG 4




S. iR {ERZEE / LCD PANEL
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S.RERIEREIE / LCD PANEL
SHRE | FHHEFES [ HE | EMHERT Part Name
2 [SB7245001 | 1 [BERRIZREL PANEL PROGRAMMER HARNESS
3 |SB6472001 | 1 |EEWR-FxEL MN-KEY HARNESS
4 |SB6525001 | 1 |®ESRFXERAH PROGRAMMER KEY PCB ASSY
5 |SB6538101 | 1 [#EHbiR EARTH PLATE
6 |SB6539001 | 1 |[## KEYBOARD
7  |SB6540001 | 1 [tirgE CURSOR KEY
8 |SB6541001| 3 [#E# PUSH KEY
9 |[SB6542101 | 1 |FZ4A# REAR COVER ASSY
10 |[SB6545001 | 1 [flZSD SIDE CAVER SD
11 |SB6546001 | 1 [fMIz=USB SIDE CAVER USB
12 |SB6551101 | 1 |EZ%F REAR COVER CAP
13  |SB6552001 | 1 [|FExZ8 REAR STAND
14 (085310816 | 5 [42%T B M3X10 TAPTITE BIND B M3X8
15 |085311016 | 3 [#E%T B M3X10 TAPTITE BIND B M3X10
16 |SB6556001 | 1 |&£4H4% PEN ASSY
19 (085311016 | 3 [#E%T B M3X10 TAPTITE BIND B M3X10
<AF—#&HOK®E#R4$RIE)> |<For General export (W/O LOGO)>
1+ |SB9299001 | 1 |‘REERTEHRAH PROGRAMMER MAIN PCB ASSY
17+ |SB6532001 BIEHYE FRONT COVER ASSY
18+ [SB9297001 BIEERESRAG PANEL PROGRAMMER ASSY
<AF—MHO> <For General export>
1+ |SB9299001 RIS T ERAH PROGRAMMER MAIN PCB ASSY
17+ |SB6532002 BIEHYE FRONT COVER ASSY
18+ [SB9297002 BIEERIESRANG PANEL PROGRAMMER ASSY
<FFRRM> <For Europe>
1+ |SB9154001 RIS T EWRAH PROGRAMMER MAIN PCB ASSY
17+ |SB6532003 BIEHYE FRONT COVER ASSY
18+ [SB9297003 BIEERESRAG PANEL PROGRAMMER ASSY




Z1. Bt / ACCESSORIES

i Aas
Option parts
0O,
=
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e
D
e :
N
L0
A
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Z1. M4 / ACCESSORIES

e | FHHEFES [ HE SR Part Name
1 S44633001 | 1 [## LAN BOBBIN LAN
2 [114483002 | 1 |[HTAH OILER ASSY
3 |SB1543102 | 1 [|imELAH OIL TANK ASSY
4 |SB1505101 | 1 [iMEEZRIRMG OIL WARNING LABEL
5 |SB8524001| 6 [|BQE#E RUBBER CUSHION
<iE > <Option parts>
6 |[S06706001 | 1 |FEiM SILICONE OIL




Z2 Mi# /| ACCESSORIES
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Z2. M4 / ACCESSORIES

Be | EHGEFS [ #E SEHERT Part Name

1 SB8722101 | 1 |&Zesabk BOBBIN WINDER ASSY

2 117934001 4 |HBEE135 RUBBER CAP, 13.5

3 |047301042 | 1 [3asE4s AW3 PIN SPRING ROLL AW3

4 [SA3293001 | 1 |&BZRTH STUD B-WINDER CLAW

5 |SA1984001| 1 |[BEEEM BOBBIN PRESSER ARM

6 (018401236 | 1 [#E4& M4X12 BOLT SOCKET M4X12

7  |SA3294001 | 1 [BEEF BOBBIN PRESSER

8 S23418002 | 1 [4B%T M4X5 SCREW M4X5

9 |SA3295001 | 1 [HBZ&+FIK CLAW B-WINDER

10 [012400436 | 2 [4#2%T M4x4 SET SCREW SOCKET (FT) M4X4
11 |SB8010001 | 1 |Ek%HA606 BALL BEARING 606

12 |SB8605001 | 1 |[BkiEsE COUPLING

13 [012400436 | 2 [4#2%T M4x4 SET SCREW SOCKET (FT) M4X4
14 |018300536 | 2 [4E4& M3X5 BOLT SOCKET M3X5

15 |SB8604001 | 1 |&eskih BOBBIN WINDER SHAFT

16 [SA1988001 | 1 [HihEE BOBBIN SUPPORT

17 |SB8610001 | 1 |HEZ&DAHH BOBBIN WINDER MOTOR ASSY
18 |0A4300806 | 3 [#E4T(%HELFE]) M3X8DA SCREW PAN (S/P WASHER) M3X8
19 |SB8614001 | 1 |SR&ATH BOBBIN WINDER LEVER

20 |SB8615001 | 1 [|Hifr#E%T SHOULDER SCREW M5

21 [SB8617001 | 1 |tR3#%E SPLING PLATE

22 |SB8682001 | 1 |&E SPRING PLATE WASHER

23 (062350616 | 1 [#2%T M3.5X6 SCREW PAN M3.5X6

24 |SB8616001 | 1 [3#& SPRING TWIST

25 [SB8612001 | 1 |Z&&EL B-WINDER STOPPER

26 [0A5302005 | 2 |#Z$T(H#FE]) M3X20DB SCREW PAN (S/P WASHER) M3X20
27 |SB8735001 | 1 |{RB&220.3A PROTECTOR 0.3A

28 [S55485001 | 4 |42 (H5EF]) M5X12 BOLT SOCKET (S/P WASHER)M5X12
29 |SA3299001 | 1 |¥17] KNIFE

30 |062500616 | 1 [#2£T M5X6 SCREW PAN M5X6

31 |SB8611001 | 1 |5&kE= BOBBIN WINDER LID

32 [SA9225001 | 1 |BAIFMEA BLINDEFOLD SEAL

33 |062400806 | 4 [#E4T M4X8 SCREW PAN M4X8

34 |SB8712001 | 1 |Ze&ksZERAH BOBBIN WINDER PCB ASSY

35 |0A4400806 | 8 |HZT(H#FE]) MAXSDA SCREW PAN (S/P WASHER) M4X8
36 |SB8725001 | 4 |#& AM4x12 SPACER M4X12

37 |SB8710001 | 1 |#:4:52H4A BOBBIN WINDER HARNESS A

38  |SA1994102 | 1 |Z&kSEk&BH BOBBIN WINDER TENSION ASSY
39 |012060636 | 1 [#2£T M6X6 SET SCREW SOCKET (FT) M6X6
40 [SB8031001 | 1 |EFZ&H THREAD SPOOL SHAFT

41 (012060636 | 2 [4Z%T M6X6 SET SCREW SOCKET (FT) M6X6
42 |SB8030001 | 1 [ZF&ERE THREAD SPOOL STAND BASE

43 [150182000 1 |RERR SPOOL MAT

44 |SB8607001 | 2 [&FE SET SCREW COLLAR

45 (012060636 | 4 [42%T M6X6 SET SCREW SOCKET (FT) M6X6
46 |SB8711001 | 1 |Zesks2rE4B BOBBIN WINDER HARNESS B

47 |SB8683101 | 1 [&#E#R MOUNTING PLATE

48 |S55485001 | 4 [4B$%(EELE]) M5X12 BOLT SOCKET (S/P WASHER)M5X12




Wa. £&E45% / Warning labels

E&H%/Warning labels FEEZF/Name of labels gzz(/mm) éﬁoﬁjﬁ:ﬁ—q/
BEARE 36 X 150
Label electrical shock 36 X 150 | 36X150 |SB8096-001
BRHEIRE 25x28 _
Label electrical shock 25 X 28 | =28 [SA9914-001
| =} : LY :_‘: —K
IRE Ao 56X43 |SA9826-001
Label caution
ZE5FRe
Injury mark

L=16

SA9957-001

EEHIFRIC
Label, grounding

®12 [S37060-001
p E PE4RIZ
Label, PE

7.5X12.5|S37059-001
wo _m

:ifick AN a1
Oil warning label

148X34
=

SB1505-101

BAS-360H/365H-Wa



Sp. ANEIFIEFFH— 5K / Different parts list

Shuttle hook
assy, w/box

SA8197-101 <LH>

SA2173-301 <LF>

g Bt R EfmR ReET

&R Spec. Heavy-weight Medium-weight Airb_a‘l%
Part name materials materials 9
$TFLIR ’ (@2.4) (@2.2) (@2.6)
Needle hole g/‘ SB7963-001 SB8041-001 SB8073-001
plate
B Iy
71‘820155—314: S59221-301 <LC> S59222-301 <LD>
case assy

P

|

ELT r

iTension q S48664-001 <AN> S16075-101 <B>

ispﬁng

.

|

|

24T N S16492-101

iScrew

|

|

| E

: Anti-spin 815667-001

| spring
i S44633-001 <LAN> S15666-001 <LB>
Bobbin
e iR 2B 44

SA8197-101 <LH>

SRR
Shuttle
race base

152686-201 <B>

152682-201 <A>

152686-201 <B>

PhikomEE
Thread take-up
spring

SA6193-301

B
Sub tension
spring

SA4146-101

SA3416-101

B
Washer

® 5o @@

S20681-000

LS
Needle bar
thread guide

o

\(

SA3257-101 <A>

SA4815-201 <B>

R

Predsser foot

y

S42843-001 <A>

S42844-001 <B>

BAS-360H/365H-Sp




Ga.I#RE—¥% / Gauge parts list

JER#/Presser foot
A/S42843-001 * B/S42844-001 C/S42845-001 D/S42846-001
. $2.5 _ b4 n ®2 ®3
= .. Y 455 —=8_ 83 10
E/S42847-01 F/157237-001

G/158592-001

J/$42848-001

|

?1.6 ®2 ®2 o $2.5
- =

b __[|l@2.5 N @3 T__I o4
A-CUT/S40214-001 B-L/S49448-001

XA/S42849-101

H/SA4811-001

o 025 | 23
o4 T_.85.5

£17L#/Needle hole plate

2. 4/SB7963-001

*

2.2/5B8041-001

2. 6/SB8073-001

02.4

2.2

02.6

ENE * iE S AMRERE G
The * symbol is for Standard parts.

BAS-360H/365H-Ga




%3] / Index #35| / Index
CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page
012060636 |C1 - 36 c1||o18300636|A1 -36 A1 H o -31 H H -60 H
c1 -47 c1||o18300836|A2 - 44 A2||048060342[s - 41 J H -62 H
C1 -49 c1||o18301036|H -23 H{|048070342|D6 - 17 6| |oA5403006[A1 - 30 A1
c2 -17 c2llo18303036|c1 - 55 c1||os8080142|c2 - 16 c2||100136001|H - 12 H
D1 -21 D1||o18400836|E - 25 E F1 -23 F1||100360003] -4 J
D1 -30 p1||o18401036[8 - 11 Bl |048090142|C1 - 34 c1||104450101|A1 -18 A1
D1 -33 D1 B -24 Bl|048200142|B  -32 Bl|104821001|c1 -61 c1
D4 -15 D4 C1 -41 c1 F2 -31 F2|| 100763022 - 26 E
D4 -23 D4 C1 -45 c1||o48220242|8 - 36 B H -30 H
D4 -28 D4 D7 -17 D7 c2 -13 c2||110367001|c1 - 21 c1
D4 -37 D4 E -4 El|os0400516|K - 22 K J-40 J
D4 -44 D4 E -15 El|os0401016|A1 -9 A1]]110494001|D6 - 16 D6
D4 -52 D4 G -7 G Al - 11 A1l]110735002|k - 17 K
D6 -18 D6 J -46 J D5 -19 5| | 114483002[z1 -2 71
D7 -19 p7||o18401236|z2 -6 z2||o62061016|A1 -5 A1||114486002|c - 18 G
E -2 Ello18402036|F2 -26 F2 Al -17 A1|]117608001|F1 -1 F1
F1 -24 F1 K -24 K H -51 Hll117934001|22 -2 72
H -2 Hllo1s501232|E - 10 Ello62300416|0  -10 J||118550001|D6 -8 D6
H -9 H F1 -44 F1 J -13 I 143966001 |A1 -33 A1
H -56 H M1 -12 M1l oe2300616[F1 - 10 F1||144458001|H -63 H
J o -42 Jlo1ss01636|B -2 Bl|062300816|D1 - 10 D1||145446002|H - 14 H
J  -45 J c2 -2 c2 D4 -57 D4 H -19 H
72 -39 22 c2 -4 c2 D5 -21 D5| | 146288021 |k - 21 K
72 -41 22 c2 -6 c2||o62350616[z2 - 23 z2||149097000|K - 16 K
72 -45 72 D2 -6 p2| | 062400806 |22 - 33 z2ll149547000|G - 14 G
012400436 [H - 28 H D2 -13 p2| | 062400816 |F2 - 17 F2 H -59 H
J  -38 J D2 -18 p2| | 062500616 |C1 - 31 c1||150182000|H -53 H
z2 -10 z2llo18502032|A2 -107 | A2 H -4 H 72 -43 72
72 -13 z2l|o18503036|D6 -5 D6 H -42 Hl[151439102|G - 24 G
012500536 [C1 - 28 c1 P -14 P 72 -30 72| | 152682201 |sp Sp
c1 -35 c1||o21060206|8 - 45 Bl|os2501016|A1 -25 A1l|152684101[F1 -8 F1
D1 -42 D1 D3 -25 D3 Al -27 A1|| 152686201 |F1 - 45 F1
E -14 Ello21060306|A1 -22 A1 H -38 H Sp Sp
J =26 J D2 -16 D2 H -40 Hl| 152869001 |H - 41 H
017061612|D7 -7 D7 D7 -8 D7 H -48 Hll152881101|H -5 H
017400802|L - 11 L E -30 E H -58 Hl|152883000|H -6 H
017401015|L -9 L J 30 Jloe2670412|H -8 Hl| 152884001 [H -7 H
018061236|D5 -8 ps||o21100202[8 - 18 Bl|o70696800|E - 12 Ell152048001|c -4 G
E -16 E B -28 Bl|o76005800|B - 22 Bl|153274001|P -7 P
E -18 E D1 -17 p1||os1003670|F1 - 26 F1|]157237001|Ga Ga
018061636 |C2 - 21 c2 D1 -24 D1 F1 -40 F1|] 158592001 |Ga Ga
J -24 Jlo21300103|A2 -77 A2 F1 -42 F1||525567000|A3 -8 A3
018062036(C2 -8 c2||021300306|c1 - 26 c1]]os1008070|c -2 G c1 -57 c1
D1 -4 D1||021400306|A2 -35 A2||oss310816|s - 14 S c2 -31 c2
D1 -35 D1 H -35 Hlloss311016|s  -15 s||525664000|c1 -62 c1
D1 -43 D1 L -8 L S -19 s||BMP3010-0000000-35T4
D1 -2+ D1 M1 -15 m1]|oa4300806|22 - 18 72 M2 -4+ M2
D1 -12+ | D1|]o26030136|F1 -9 F1||oa4400806|z2 - 35 z2||BMP3010-0000000-45T4
D3 -2 D3| | 026080236 M1 - 18 M1]loasas01206|A1 -45 A1 M2 -4+ M2
D3 -4 p3||026100232|D1 -5 D1||oA5301605[A2 - 46 A2||Joaa17001|M1 -2 M1
D3 -6 D3 D1 -13 D1 C1 -65 c1||soo705001|y -5 J
D3 -17 D3| | 028030246 |c1 - 54 c1 H -46 H|[s03677001|k - 19 K
D4 -16 D4 J  -14 Jloas302005|z2 - 26 z2llso6706001|21 -6 71
F2 -34 F2|| 028040246 [L - 12 Ll loas401006|A1 -13 A1||so9228000(P -9 P
018062536(B - 44 B||028050246|c1 -32 c1 Al -15 A1||s10243000[A3 - 14 A3
018081636 M1 - 16 M1 P -13 P C1 -58 c1||s10470201|k - 20 K
018084036[B - 33 B||028080246|D4 - 18 D4 C1 -60 c1||s13390001|E - 34 E
B -39 B M1 -17 M1 c1 -63 c1||s15666001|Sp Sp
D4 -19 p4||047301042|22 -3 72 c2 -27 c2||s15667001|sp Sp
F2 -32 F2|| 048030342k -9 K G -9 cl|s16075101|sp Sp
018103532|D1 -6 D1 K -18 K G -12 cl|s16492101|sp Sp
D1 -14 D1||048040342|k - 13 K G -15 c||s20681000(sp Sp
018300536 |22 - 14 z2lloasoe0142|E - 27 E G -27 cl|s23418002|z2 -8 72
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CODE | REF.NO Page][ CODE | REF.NO Page][ CODE | REF.NO Page][ CODE | REF.NO Page
S23651001|B -4 Bl|s53983000|P - 18 P A2 -13 A2||sa4811001|Ga Ga
B -16 Bl|s55477001|A2 - 86 A2 A2 -16 A2||sa4815201|sp Sp
c1 -4 c1 D4 -46 D4 A2 -22 A2||sas194001|H - 47 H
c1 -13 c1 D4 -58 D4 A2 -92 A2||sas282101lp -8 P
c1 -15 c1 D5 -3 D5 A2 -102 | A2||sAs5283001|P -6 P
c1 -17 c1 D5 -5 5| |s58636001[A1 -2 A1l |sass58001|k -7 K
c1 -19 c1 D5 -9 D5 A2 -50 A2||sase81001|c1 -67 c1
F1 -37 F1 M2 -7 M2 A2 -70 A2||sass10001|A3 -5 A3
F2 -4 F2||s55479001|A1 -23 A1 B -12 Bl|sA6190001|H - 18 H
F2 -10 F2 Al -37 A1 B -25 Bl|sA6193301|H -29 H
F2 -14 F2 A2 -34 A2 D1 -44 D1 Sp Sp
F2 -20 F2 A2 -39 A2 D3 -18 p3||sA6391001|H  -37 H
S25235001|C1 - 14 c1 A2 -72 A2 D4 -2 D4||sA6448301|F1 - 43 F1
$25279101|K - 15 K A3 -7 A3 D4 -8 p4||sAes96001)s -8 J
S25310101|D7 -4 D7 A3 -10 A3||s59221301|F1 - 47 F1||sa6705001|F1 - 33 F1
Joo-17 J A3 -13 A3 Sp Sp F1 -38 F1
$25382001|G - 21 G A3 -15 A3||s59222301|sp spllsaAes20001[B - 29 B
S25401100(F2 -1 F2 D3 -11 p3||sa1303101|c -1 G F2 -28 F2
F2 -5 F2 D3 -13 p3||sa1394101|c1 - 59 c1||sass21001|B - 30 B
S25454021|K - 14 K D3 -15 D3 D5 -6 D5 F2 -29 F2
S32263001|D6 - 30 D6 D5 -15 D5 G -8 cllsa7131001|c1 -66 c1
S32465101[J  -29 Jlss5481001|A1 - 31 A1 G -19 cllsa7520001|D1 - 19 D1
S35305001|K -8 K A2 -42 A2||sA1984001|z2 -5 72 D1 -27 D1
S37059001|M1 -5 M1 A2 -49 A2||sa1988001|z2 - 16 72 D4 -25 D4
Wa Wa c1 -6 c1||sa1994102|z2 -38 72 D4 -33 D4
S37060001|M1 -4 M1 c2 -23 c2||sA2173301|sp Sp D4 -41 D4
Wa Wa D1 -8 D1||sA2195001|E -1 E D4 -48 D4
S40214001|Ga Ga D5 - 11 ps5||sA2378001[B - 15 Bl|sa7588001|P - 10 P
S42843001|E - 31 E D6 -27 D6 F2 -9 F2||sa7944201|y -9 J
Sp Sp D6 - 31 pe| |sA2422001[c1 -39 c1||sasos7001|k - 12 K
Ga Ga F2 -41 F2||sAa2636001|H -1 Hllsas197101|F1 -46 F1
S42844001|Sp Sp K -23 Kllsa2920001|c - 11 G Sp Sp
Ga Ga M1 -14 M1]|lsA3223001|c1 -46 c1||sass532001|a1 -28 A1
S42845001|Ga Gal|s55482001|A2 -110 | A2||sA3224101[c1 -48 c1]|sas597001|D4 -4 D4
S42846001|Ga Gal |s55484001|A2 -78 A2||sA3238401|F1 - 25 F1 D4 -7 D4
S42847001|Ga Gal | s55485001|A2 -5 A2 F1 -41 F1 D6 -10 D6
S42848001|Ga Ga A2 -19 A2||sA3250001[H -3 H L -4 L
S42849101|Ga Ga A2 -27 A2||sA3256001|H - 11 H|sAss90001[D1 - 38 D1
S44633001|F1 - 48 F1 A2 -37 A2||sA3257101|H - 44 H D4 -11 D4
Z1 -1 71 A2 -55 A2 Sp spllsase79001|E - 32 E
Sp Sp A2 -59 A2||sA3258001|H - 43 HllsAse91001[H - 34 H
S47269001|A1 -7 A1 A2 -62 A2||sA3274101|F1 - 18 F1||sas694001|A1 - 29 A1
B -41 B A2 -66 A2||sA3293001|z2 -4 72| |sAse96001|F2 - 24 F2
B -42 B A2 -69 A2||sA3204001|z2 -7 z2llsass97001|F2 - 25 F2
c2 -18 c2 A2 -84 A2||sA3295001|z2 -9 72| |sAs999001|G - 23 G
D2 -7 D2 A2 -96 A2||sA3290001|z2 - 29 z2llsa9191001|F1 - 17 F1
D2 -14 D2 C1 -56 c1||sa3416101|sp spllsA9207001[H - 36 H
D4 -30 D4 C2 -20 c2l|sAz488001|c1 - 42 c1|lsa9225001|z2 - 32 72
D4 -39 D4 c2 -25 c2||sa3s38001y - 18 JIsA9396001|F1 - 11 F1
D4 -54 D4 c2 -28 c2||saz797001|M1 -7 mi1|lsA9397001|F1 - 15 F1
D6 - 11 D6 c2 -30 c2||sa4143001|H  -33 HllsA9535001|M2 - 2+ M2
D6 -28 D6 c2 -32 c2||sas146101|H  -13 HllsAge16001|M2 -1+ M2
J 47 J D3 -9 D3 Sp spllsAgs26001(A1 - 41 A1
S47270001|D1 - 48 D1 D5 -7 D5l |sA4199001[F1 -6 F1 Wa Wa
S47307001|F1 -19 F1 D5 -16 D5||sA4333001|H -39 HllsA9s31001|M2 -1+ M2
S48664001|Sp Sp F2 -43 F2||sa4354001[y - 20 JlsA9914001|Mm2 -5 M2
S49448001|Ga Ga G -17 cllsa4s18001|y -7 J Wa Wa
S49992000|G -3 G G -20 cllsa4s19001|y -6 Jlsas9i7001|lc  -22 G
S50274001|A3 - 11 A3 M2 -3 m2] |sa4545001|F2 - 23 F2||sa9957001|A1 -38 A1
S50359001|G - 26 G P -16 Pllsa4s88001|y  -25 J Al -39 A1
S50558000(F1 - 21 F1 72 -28 z2llsa4677201|A2 - 95 A2 A1 -40 A1
S53978000|P - 17 P 72 -48 22 A2 -109 | A2 Wa Wa
S53982000|P -5 P||s55487001|A2 -9 A2||sa4778001|E - 24 El|sBo105101|k -4 K
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SB0445001|P - 11 P||sB6304001|M1 -3 mi1|lsB7960001|c2 - 22 c2||sBso34001|F1 -39 F1
SB0532001|D3 - 24 D3| |sB6308001|M1 -8 M1 D5 -10 D5 F2 -27 F2
SB0713001|y  -12 JIsB6379001|F2 - 18 F2 F2 -40 F2||sB8035001|H - 49 H
SB0752201|B -1 BllsBe3s1001|F2 - 13 F2|IsB7961001| -1 J||sBso37001|B -3 B
SB0989001|C1 - 38 c1||sB6433001|H  -17 HllsB7962001|0 -2 J c1 -18 c1
SB1034101|C1 -37 c1|lsBe4ss102|H - 15 H||sB7963001|y -3 J||sB8o41001|sp Sp
SB1047001|F1 -16 F1||sB6469101|H - 16 H Sp Sp Ga Ga
SB1048101|F1 - 14 F1||sB6472001|s -3 S Ga Gal |sB8o44001|c1 -7 c1
SB1050001|F1 -13 F1||sBe525001|s -4 s||sB7964001|y  -19 J||sBso4s001|c1 -8 c1
SB1072101|F1 -4 F1||sBe532001|s - 17+ slIsB7965001|y  -23 J||sBso46001|Cc1 - 10 c1
SB1083101|H - 27 H|[sBe532002s - 17+ s||sB79e6001|y  -27 J|sBso47001|c1 -9 c1
SB1088101|H  -22 H||sB6532003|s - 17+ sllsB7967001|y  -28 J||sBso48001|c1 -16 c1
SB1089001|L -2 L||sBes3s101|s -5 s|IsB79e8101|ly  -32 J||sBso4g001|c1 -2 c1
SB1172001|F2 - 38 F2||sB6539001|s -6 slIsB7969001|y  -33 J||sBsos0001[a1 -4 A1

J -16 J|sBes40001|s -7 slIsB7972001|y  -35 J|sBsos1201[a1 -8 A1
SB1179001|L -6 L||sBes41001|s -8 slIsB7973001|y -39 J|sBsos2201[a1 - 10 A1
SB1180201|H - 24 H||sBe542101s -9 sl|sB7974001|c -6 cl|sesos3101|D5 - 17 D5
SB1181101|H - 21 H| [sBe545001|s - 10 sllsB7975001|c -5 cllsBsos4101|D5 - 18 D5
SB1182101|H - 26 H| [sBe546001[s - 11 s|IsB7976001|G - 10 cllsesos5001|E -5 E
SB1192001|L -1 L||sBes51101|s - 12 sl|sB7977001|c2 - 34 c2||sBsos6001|E -6 E
SB1267001|H - 25 H|[sBe552001|s - 13 s||sB7978001|c2 -39 c2||sBsos8001|E -9 E
SB1281001|H  -20 H| [sBe556001|s - 16 sl|sB7979001|c2 -37 c2||sBsos9001|E - 11 E
SB1285001|F1 -5 F1||sBe567001|H - 10 H|sB7980001|c2 -35 c2||sB8060101|D5 - 20 D5
SB1484001|C1 -3 c1||sBs729101|c1 - 29 c1||sB7981001|c2 -36 c2||sBsos1001|E - 29 E

c1 -11 c1||sBs730001|c1 - 30 c1||sB7982001|c2 - 40 c2||sBsos2001|E - 13 E
SB1485001|B - 31 Bl |sB6734001|c1 -33 c1||sB7983001|c2 - 41 c2||sBso63201|E - 19 E

c1 -12 c1||sBs735001|c1 - 27 c1||sB7984001|c2 -38 c2||sBsos4001|E - 20 E

F2 -30 F2||sB6785001|J - 44 JlsB7991201|c  -25 cllsBsoes101|E  -23 E
SB1505101|z1 -4 z1llsBe787001|s  -36 JlsB7992001|L -3 L||sBsoes101|E - 22 E

Wa wallsB6788001|y  -37 JlsB7993001|L -5 L||sBso67001|E - 21 E
SB1536001|F2 -3 F2||sB6838001|J - 34 JIsB7994001|L  -10 L||sBsoes0o1|E - 28 E

F2 -7 F2||sBe870101|D1 -9 D1||sB7995201[k -1 k| lsBso70001|c1 -1 c1
SB1543102|z1 -3 Z1 D4 -56 p4||sB7996001k -5 k||sBso71101|c1 -5 c1
SB2456001|E - 33 EllsB7o46001|c - 13+ cllsB7997001|k  -10 kllsBso73001|sp Sp
SB3313001|K - 25 k| |sB7065001|M1 - 11 mi1|lsB7998101[K - 11 K Ga Ga
SB3313002|K - 26 k| |sB7074001|M1 - 10 m1|lsB7990401|P -1 Pl lsB8074001|D1 -1+ D1
SB3444001|B - 37 Bl|sB7244001|L -7 Ll |sB8oo2001|F2 - 15 F2||sBso75001|c2 -24+ | c2

C2 -14 c2||sB7245001|s -2 s||sB8oo3001|F1 -30 F1 F2 -42+ | F2
SB3847001|A1 - 35 A1||sB7932101|A1 -1 A1]|sB8004001|F1 - 27 F1||sBso76001|c2 -24+ | c2

c1 -53 c1||sB7933001|A1 -3 A1 F1 -34 F1 F2 -42+ | F2

Joo-11 JIsB7936001|F1 - 31 F1||sB8005001|F2 - 35 F2||sB8o77001|D5 -4 D5

J -15 JIsB7937001|F1 -32 F1||sBsoos101|E -8 EllsBso7s001|B - 40 B
SB3848001|L  -13 L||sB7930001|F1 -3 F1 J -43 JIsBso79001|B -9 B
SB3849001|A2 -106 | A2||sB7940001|F1 -12 F1||sBsoos101|k -2 k||sBsosooo1|B -5+ B
SB3949001|C1 - 24 c1||sB7941001|F1 - 20 F1||sB8oog001|k -3 k||sBsos1001|D1 -11+ | D1
SB3950001|C1 - 25 c1||sB7942001|F1 -28 F1||sBso10001|E -7 EllsBsos2001|D1 -15+ | D1
SB4096001|C2 - 26 c2||sB7943001|F1 - 29 F1 72 -11 22l |sB8os4001|D4 -3 D4

H -61 H|[sB7944001|F1 - 36 F1||sBso11001|c1 - 20 c1 D4 -6 D4
SB4155001|C2 - 33 c2||sB7945001|F2 - 19 F2||sBso15001|E -3 el |sBsos5001|D4 - 31 D4

L -14 L||sB7946001|F2 - 16 F2||sBso17101|A1 - 12 A1||sB8oss001|D1 - 15+ | D1
SB4158001|F1 -7 F1||sB7947001|F1 - 35 F1||sB8018001|D4 -5 p4||sBsos7001|c1 -64 c1
SB4243001|D4 - 17 D4 |sB7948001[F2 -2 F2||sBso19001|P - 12 P||sBsosso01|D1 -1+ D1
SB4396101|J - 21 JIsB7949001|F2 -6 F2||sB8020001|c2 - 19 c2 D3 -3 D3
SB4400001|J  -22 JIsB7950001|F2 -8 F2||sBs021101|A2 - 51 A2||sB80892001|D6 -2 D6
SB4401001|J - 31 JsB7953201|F2 - 11 F2||sB8023001|M1 -9 M1]lsB8o90001|D6 - 19 D6

J -48 JIsB7954001|F2 - 12 F2||sBso24201|p -2 Pl |sB8o91001|D6 - 20 D6
SB4857001|B - 38 Bl |sB7955001|F2 - 21 F2||sBso25001|P - 15 P||sB8092001|D6 -3 D6
SB5028001|H - 57 HllsB7957001|a2 -31+ | A2llsBso2s101|A3 -4 A3||sBso93001|c1 - 68 c1
SB5104001|C2 - 15 c2 D1 -46 p1||sB8030001[H - 52 H D6 -37 D6
SB5650001|D1 -3 D1 D7 -14 D7 72 .42 72 D6 -43 D6

D3 -5 D3 F2 -39 F2||sB8o31001|H - 50 H K -27 K
SB6264001|H - 32 H|[sB7958101|F2 - 36 F2 72 -40 22| lsB8oge001|M1 -6 M1
SB6278001|G - 16 cllsB7959001|F2 -37 F2||sB8032001|H - 54 H Wa Wa
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SB8109001|C1 - 23 c1||sBs163001|D1 -37 D1||sBs235101|D6 - 14 pe| |sBs263101|A2 - 43 A2
SB8110101|A1 - 44 A1||sB8164001|D1 - 40 p1||sB8236001|D6 - 25 De| |sB8264001[A2 - 36 A2
SB8111001|C1 -22 c1 D4 -13 D4 |sB8237001|D6 - 26 pe||sBs265001|P -4 P
SB8112001|C1 - 40 c1||sB8165001|D1 - 41 p1||sB8238001|D5 - 23 ps5||sBs266001|P -3 P
SB8113001|C1 - 44 c1 D4 -14 D4 |sB8239001|D2 - 17 D2||sBs267101|A2 -52+ | A2
SB8114001|C1 -43 c1||sBs166001|D1 -7 D1 K -6 KllsBs268101|A2 -52+ | A2
SB8115001(C2 - 1 c2||sBs167201|D2 -2 D2||sBs240001[A1 - 14 A1]||sBs269001|F2 - 22 F2
SB8116101|C2 -3 c2||sBs168201|D2 -9 D2 A2 -38 A2||sBs278001|A2 -3 A2
sB8117101|C2 -5 c2||ses169001|D2 -3 D2 A2 -4 A2 A2 -53 A2
SB8118001|C2 -9 c2||ses170001|D2 - 10 D2 A2 -48 A2||sBs279001|A2 -7 A2
SB8119001|C2 - 10 c2||sBs171201|D2 -1 D2 A2 -73 A2 A2 -17 A2
SB8120001|B - 35 Bl|sB8172201|D2 -8 D2 A2 -29+ | A2 A2 -57 A2
c2 -12 c2||ses173001|A2 -93 A2 A3 -6 A3 A2 -64 A2
SB8121101|A1 - 16 A1 A2 -103 | A2 A3 -9 A3 A2 -90 A2
SB8122101|A1 -20 A1]||sB8174001|H -45 H A3 -12 A3 A2 -100 | A2
SB8123001|A1 - 19 A1]|sBs175101|Aa2 - 45 A2 D7 -15 p7||sBs280001|A2 - 11 A2
SB8124001|A1 - 21 A1]||sBs176001|D5 - 22 5| |sBs241001|c2 - 29 c2||sBs281001|A2 - 14 A2
SB8125001|A1 - 24 A1llsBs177001|D2 - 15+ | D2|lsBs241101|a2 -4 A2||sB8282001[A2 - 25 A2
SB8126001|A1 -26 A1||sB8178001|D2 -15+ | D2 A2 -8 A2||sBs284101|A3 -1 A3
SB8127001|B -6 Bl|sB8179001|D4 -1 D4 A2 -12 A2||sBs285201[A3 -2 A3
SB8128001|B -7 Bl|sB8183001|D4 - 24 D4 A2 -15 A2||sBs287101|A2 -32+ | A2
SB8129001[B - 19 B D4 -32 D4 A2 -18 A2||sBs288001|A2 - 40 A2
SB8130001[B - 20 B D4 -40 D4 A2 -21 A2||sBs289001|A2 - 47 A2
SB8131001[B - 10 B D4 -47 D4 A2 -26 A2||sBs290301|A2 - 20 A2
B -23 Bl|sBs185001|D4 -20+ | D4 A2 -54 A2||sBs291001|A2 - 60 A2
SB8132001|B - 14 Bl|sBs186001|D4 -20+ | D4 A2 -58 A2 A2 -67 A2
SB8135001|B -8 Bl|sBs187001|D3 -1 D3 A2 -61 A2||sBs293101|A2 -30+ | A2
B -21 Bl|sB8188001|D3 - 16 D3 A2 -65 A2l |sBs204101|a2 -80+ | A2
SB8136001|B - 26 Bl|sBs189101|D5 -1 D5 A2 -68 A2||sB8304101|A2 -30+ | A2
SB8137001|B - 13 BllsBs190001|E - 17 E A2 -79 A2l |sB8305101|a2 -80+ | A2
SB8138101|B - 17 Bl|sB8192201|A2 -83 A2 A2 -85 A2||sB8315001[c1 -69 c1
B -27 B D5 -2 D5 A2 -91 A2 K -28 K
SB8140001|B - 34 Bl|sBs194101|A1 -6 A1 A2 -94 A2||sB8316001|D1 - 47 D1
c2 -11 c2||ses195101|D4 -55 D4 A2 -101 | A2||sB8317001|D1 -45 D1
SB8147001|D1 - 16 p1||sBs196101|D5 - 13 D5 A2 -104 | A2||sB8318001|D6 -38 D6
SB8148001|D1 - 20 p1||sBs198101|D5 - 12 5| |sB8242001|D4 - 29 p4||sB8319001|D6 - 32 D6
D1 -28 p1||sBs199101|D5 - 14 D5 D4 -38 p4||sBs435101[A1 - 43 A1
D4 -26 p4]|sB8200001|D3 -7 D3 D4 -45 p4]|sB8492001|D2 - 4 D2
D4 -35 p4||sBs201001|D3 -8 D3 D4 -53 D4 D2 -12 D2
D4 -42 p4]|sB8202001[D3 - 10 D3 D4 -59 p4||sBs493001|D2 -5 D2
D4 -50 p4||sB8204001|D3 - 14 p3||sBs243001[D1 -11+ | D1 D2 -11 D2
SB8152001|D1 - 22 p1||sBs205101|c1 -52 c1||sBs244001|B -5+ Bl|sBs516001|D7 -6 D7
D4 -34 p4||sBs206001|C1 - 51 c1||sBs246001|D7 -10+ | D7]lsBes17101|D7 -5+ D7
D4 -49 p4]|sB8207201|D6 - 1 pe||sBs247101|D7 - 12 p7||sBs518101[D7 -5+ D7
SB8153001|D1 - 23 p1||sBs211101|p6 -9 De| |sB8248001|D7 - 11 p7||sBs519101[A3 -3 A3
D1 -29 p1||sB8212001|D6 - 4 pe||sBs249001|D7 -10+ | D7|lsBs520001|A1 - 34 A1
D1 -32 p1||sBs216101[D7 -1+ p7||sBs250101|A2 -63 A2||sBs521001|A1 -32 A1
D4 -22 p4l|sBs217101[D7 -1+ p7||sB8251101[A2 -1+ A2||sBs524001|z1 -5 Z1
D4 -27 p4||sBs218101[D7 -2+ p7||sBs252101[A2 -1+ A2||sBs520101|A2 -32+ | A2
D4 -36 p4||sBs219101[D7 -2+ p7||sBs253101|A2 - 56 A2||sB8604001|z2 - 15 22
D4 -43 p4||sBs220101|D7 -3 D7 A2 -88 A2||sBss05001|z2 - 12 72
D4 -51 p4||sB8221101[D7 -9+ D7 A2 -98 A2||sB8e07001|H - 55 H
SB8154001|M1 - 13 M1|lsBs222101|D7 -9+ p7||sBs254101[A2 -2 A2 72 -44 22
SB8155001|D1 - 26 p1||sBs223101|D7 - 13 p7||sBs255101[A2 -6 A2||sBss10001|z2 - 17 72
SB8156001|D1 - 25 D1||sBs224101|D7 - 16 p7||sBs256101|D1 - 18 D1||sBs611001|z2 - 31 72
SB8157001|D1 - 34 p1||sBs225101|D7 - 18 p7||sBs257101|A2 - 10 A2||sBss12001|z2 - 25 72
SB8158001|D1 - 31 D1||sBs228101|D6 - 12 De||sBs258001[a2 -28+ | A2||sBse14001|z2 - 19 72
D4 -21 p4]|sB8229001|D6 - 21 pe|lsBs250001[a2 -28+ | A2llsBss15001|z2 - 20 22
SB8159001|D1 -39 D1||sB8230001|D6 - 22 6| |sBs260001[A2 - 23 A2||sBss16001|z2 - 24 72
D4 -12 p4||sB8231001|D6 - 23 De||sBs261001|A2 - 24 A2||sBss17001|z2 - 21 72
SB8160001|D4 -9 p4||sB8232001|D6 - 24 D6 A2 -89 A2||sBss82001|z2 - 22 72
SB8161001|D4 - 10 p4||sB8233001|D6 - 15 D6 A2 -99 A2||sBss83101|M2 -6 M2
SB8162001|D1 - 36 D1||sBs234101|D6 - 13 De| |sBs262101[A2 - 33 A2 72 -47 22




%3] / Index #35| / Index
CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page][  CODE | REF.NO Page
SB8685001|D6 - 33 D6
D6 -39 D6
SB8685002|D6 - 34 D6
D6 -40 D6
SB8685003|D6 - 35 D6
D6 -41 D6
SB8685004|D6 - 36 D6
D6 -42 D6
SB8710001|22 - 37 72
SB8711001|22 - 46 72
SB8712001|22 - 34 72
SB8722101|22 -1 72
SB8725001|22 - 36 72
SB8735001|22 - 27 72
SB8760001|A1 - 42 A1
SB8894001|M1 -19 M1
SB8911001|D6 - 29 D6
SB9154001|S -1+ S
SB9183001|A2 -108 | A2
SB9206001|A2 -105 | A2
SB9272201|A2 -87 A2
SB9296001|M1 -1 M1
SB9297001|S - 18+ s
SB9297002|S - 18+ S
SB9297003|S - 18+ s
SB9299001|S -1+ S
SB9301101|D6 -7 D6
SB9305101|D6 -6 D6
SB9306201|A2 - 97 A2
SB9411001|F1 -2 F1
SB9418001|D3 - 22 D3
SB9419001|A2 -75 A2
SB9425001|D3 - 20 D3
SB9426001|A2 -76 A2
SB9427001|A2 - 71 A2
SB9428001|B  -43 B
SB9432001|D3 - 23 D3
SB9567001|D3 - 19 D3
SB9578001|D3 - 21 D3
SB9579001|A2 -81+ | A2
SB9580001|A2 -82+ | A2
SB9581001|A2 -81+ | A2
SB9582001|A2 -82+ | A2
SB9583001|D3 - 12 D3
SB9584001|A2 - 74 A2
SC0083001(C2 -7 c2
F2 -33 F2
SC0195001|F1 - 22 F1
SC0270001|G - 13+ G
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